CUSHMAN'

LET’S WORK?

HAULER 800

Service Parts Manual

666414-F
ISSUED FEBRUARY 2018 REVISED MAY 2019






SERVICE PARTS MANUAL
GASOLINE POWERED VEHICLE

HAULER 800

STARTING MODEL YEAR 2018

Never modify the vehicle in any way that will alter the weight distribution of the vehicle, decrease its stability or increase the speed be-
yond the factory specifications. Such modifications can cause serious personal injury or death. Textron Specialized Vehicles (TSV) pro-
hibits and disclaims responsibility for any such modifications or any other alteration which would adversely affect the safety of the
vehicle.

TSV reserves the right to incorporate engineering and design changes to products in this manual, without obligation to include these
changes on units sold previously.

The information contained in this manual may be revised periodically by TSV, and therefore is subject to change without notice.

TSV DISCLAIMS LIABILITY FOR ERRORS IN THIS MANUAL, and SPECIFICALLY DISCLAIMS LIABILITY FOR INCIDENTAL AND CONSE-
QUENTIAL DAMAGES resulting from the use of the information and materials in this manual.

These are the original instructions as defined by 2006/42/EC.

TO CONTACT US:

Textron Specialized Vehicles, Inc.
1451 Marvin Griffin Road

Augusta, Georgia, USA 30906-3852

NORTH AMERICA:
Technical Assistance & Warranty PHONE: 1-800-774-3946, FAX: 1-800-448-8124
Service Parts PHONE: 1-888-438-3946, FAX: 1-800-752-6175

International: PHONE: 001-706-798-4311, FAX: 001-706-771-4609
cushmancomm@textron.com

Page i



To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacturer code.

The use of non Original Equipment Manufacturer (OEM) approved parts may void the
warranty.

Tampering with or adjusting the governor to permit vehicle to operate at above factory
specifications will void the vehicle warranty.

When servicing engines, all adjustments and replacement components must be per original
vehicle specifications in order to maintain the United States of America Federal and State
emission certification applicable at the time of manufacture.

BATTERY PROLONGED STORAGE

Batteries self-discharge over time. The rate of self-discharge varies depending on the ambi-
ent temperature, the age and condition of the batteries.

Fully charged batteries will not freeze in winter temperatures unless the temperature falls
below -75°F (- 60°C).

BATTERY DISPOSAL

Lead-acid batteries are recyclable. Return whole scrap batteries to distributor, manufacturer
or lead smelter for recycling. For neutralized spills, place residue in acid-resistant contain-
ers with absorbent material such as sand. Dispose in accordance with local, state and fed-
eral regulations for acid and lead compounds. Contact local and/or state environmental
officials regarding disposal information.

Page ii



SECTION Page No.

HOW TO USE THE SERVICE PARTS MANUAL . . .. e \
AC CELERAT OR . . e e A-1
AR FILTER . B-1
B O DY . C-1
BRAKES . . D-1
CARBURETOR AND CHOKE . . ..o e e e e e e e E-1
CLUT CH e e F-1
DIRECTION SELECTOR . ..ot e e e e e e G-1
ELECT RIC AL . oo H-1
ENGINE AND MUFFLER . ... o e e e e J-1
ENGINE MOUNTING . .. e e e e K-1
FRONT SUSPENSION . ... e e e e e e e e e L-1
FUEL SY ST EM . .o M-1
REAR AXLE .o N-1
REAR SUSPENSION . .. e P-1
SEATING . . . R-1
STATER GENERAT OR .. e e e e S-1
TRUCK BED . .o e e T-1
WEATHER PROTECTION . .. e e e e u-1
WHEELS AND TIRES . . oo e e V-1
DECALS AND LABELS . ..o e e e w-1
A L X-1

Page iii



N[O =)

Page iv 666414 Service Parts Manual



This manual is divided into several sections:

* GENERAL INFORMATION
* ILLUSTRATED PARTS BREAKDOWN

The first section, GENERAL INFORMATION, contains the following information:

* WARRANTY INFORMATION
* GENERAL INDEX
* HOW TO USE THE SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and parts lists for all systems of your
vehicle.

The third section, APPENDIX, contains a listing of specialty products and accessories.

USE OF THE MANUAL
To use this manual, consult the TABLE OF CONTENTS to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Page v



Left hand

illustration page Parts list (continued on
rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Turn to the Table of Contents and select the
most appropriate title.

* Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying
description for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER
* Locate the part number or description in the appropriate column on the parts list page.
NOTE: Confirm the part selected is correct by verifying it with the illustration.

If an asterisk (*) appears in the part number column on the parts list page, read upward until a part number is found. The
part number is the lowest assembly sold by Service Parts and the asterisk (*) indicates the part depicted is not available
for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page vi



3. COLOR CODE FOR BODY COMPONENTS

The last two digits of the part number for the body part will denote the color code, locate the part number for the cowl,
rear body, seat pod, side panel or seat wrap then locate your color in the list below, replace the last ** or XX with the two
digit color code.

CODE # DESCRIPTION

11
19
20
26
31
35
36
37
38
39
41
42
43
44
51
52
69
72
73
74
75
76
78
79
82

BLACK

PATRIOT BLUE PEARL
INFERNO RED METALLIC
STEEL BLUE PEARL
METALLIC CHARCOAL
SAFETY YELLOW

IVORY

FOREST GREEN

BRIGHT WHITE

FLAME RED

ELECTRIC BLUE
PLATINUM

BURGUNDY

ALMOND

SUNBURST ORANGE
BRITISH RACING GREEN
MONSTER GREEN
MATTE BLACK

MATTE GREEN

BARLEY GOLD

OASIS GREEN

JAVA BROWN

REAL TREE XTRA DIPPED
JACOBSEN ORANGE 172
NEW HOLLAND BLUE

Page vii



c ACCELERATOR PEDAL BOX ASSEMBLY includes items 2 - 26
@ ACCELERATOR PEDAL ASSEMBLY includes items 27 - 29

~._To Governor

Front of Vehicle

Page A-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 606990 ACCELERATOR PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 26).......... 1
2 74432G01 PEDAL PIVOT PIN ..ot 1
3 17838G1 NYLINER BUSHING ... ..o 3
4 12064G6 PUSH NUT Lt 1
5 10386G3 CLEVIS PIN, 5/16" X 13/16" ... 1
6
7 10387G3 COTTER PIN, 3/32" X B/4" ..o 1
8 01051G01 PAN HEAD PHILLIPS SCREW, #8 - 16 X 1/2" LG....cociieeiiieeeee e 4
9 25853G03 PEDAL BOXAND COVER ..o 1
10 00684G6 TRUSS HEAD PHILLIPS SCREW, #8 - 16 X 1/2" LG....cceeeiieiiee 2
11 652241G03 ACCELERATOR PEDAL BRACKET .....ooiiiii e 1
12 25861G01 MICRO SWITCH, V-TYPE.....cco it 1
13 01050G01 PAN HEAD TORX SCREW, #4 - 20 X 5/8" LG......cocciiiiiiiiriccec e 2
14 72201G04 PEDAL BOX HARNESS ... . 1
15 608608 ACCELERATOR CABLE ... 1
16 10385G4 CLEVIS YOKE ..ottt ettt 1
17 00532G4 HEX NUT, 5/16" - 24 ... 2
18 72072G01 ACCELERATOR ROD ... 1
19 17677G2 SPRING RETAINER ... 1
20 15126G1 LOCK NUT, B/16" = 24 ...ttt 1
21 73046G01 COMPRESSION SPRING.......ooiiiiiiiiiieecee e 1
22 17979G1 ACCELERATOR ROD BUSHING.........ooiiiiiiie e 1
23 17677G1 SPRING RETAINER ... 1
24 72716G01 CAM (MICRO SWITCH) ..ttt 1
25 00487G3 SOCKET HEAD SCREW, 1/4" - 20 X 3/8" LG.....cccceiiiieiieiir e 1
26 25799G03 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 27 - 29).......... 1
27 652824 ACCELERATOR PEDAL ..ot 1
28 27512G01 ACCELERATOR PEDAL PAD........cociiiiiiiiiicie e 1
29 16409G1 OVAL HEAD RIVET, 3/16" X 7/16”" LG ....cociiiieeiiieee e 6
30
31 00715G2 HEX HEAD BOLT, 5/16” - 18 X 3/4” LG ...eoi i 4

Page A-2



&
of Vehicle

Oy

" Front
1
J

To Direction Selector
Shifter Cable

Rear Axle

Page A-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 606005 GOVERNOR BRACKET (LOWER)....coiiiiiiiiiieeiieee et 1
2 606284 GOVERNOR LINK ROD ...ccciiitiiiee ettt 1
3 603890 GOVERNOR GUARD BRACKET ...ttt 1
4
5 606083 GOVERNOR BRACKET (UPPER) ....eetiiiiiiiiie et 1
6 632936 GOVERNOR CABLE/DIRECTION SELECTOR BRACKET .....c.ccovvvviveeeennen. 1
7
8 606283 GOVERNOR LEVER BUSHING .....coiiiiie ittt 1
9 606421 FLANGED HEX HEAD BOLT, M6 - 1 X 30MM LG.......cociiiiiiiieeiiiiieee e, 1
10 606256 FLANGED HEX HEAD BOLT, M10 - 1.25 X 25MM LG......cccccceeviiiieieeiiieenn, 2
11
12 606264 FLANGED HEX HEAD BOLT, M6 - 1 X 20MM LG......ouvviiiiieieeeeeeeiieeiiieeee 1
13 73876G01 FLANGED HEX HEAD BOLT, M6 - 1 X 12MM LG.......cooiiiiiiiiieiiiieee e, 1
14 606262 FLANGED HEX HEAD BOLT, M8 - 1.25 X 16MM LG.......cccvvvveviiiiieeeiieen. 1
15
16 450452 FLANGED HEX NUT, MB = 1.t e e 1
17
18 608527 GOVERNOR WARNING LABEL........uviiiiiiiiiie et 1

Page A-4




ACCELERATOR

Notes:

Page A-5 666414 Service Parts Manual



ACCELERATOR

Notes:

666414 Service Parts Manual Page A-6




-6
2
items

i desi

SEMBLY inclu

S

RA

ANE

CLE

° AIR

225
LA
ZELLE
e o
PRI
....'.....
-

2
"-'..g...“’
L7 .......l
e .'0.,"l
...'.'.""'nwou
..-.......».',"‘.""/
..'.'.'.:.':....'.m..."""
L
s

Page B-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 658941 AIR CLEANER (INCLUDES ITEMS 2 - 6) ...oooiiiiiiiiieiee e 1
2 659139 AIR CLEANER BODY ...ttt 1
3 658957 AIR CLEANER COVER ... ..o 1
4 72604G01 AIR CLEANER CLIP ...ttt 2
5 28463G01 AIR FILTER ELEMENT .....oiiiiiii 1
6 28462G01 DUST EJECTOR VALVE ... 1
7
8
9 11391G7 HOSE CLAMP ... e e 1
10 601910 HOSE ... 1
11 11391G1 HOSE CLAMP ... e 1
12 606261 FLANGED HEX HEAD BOLT, M8 - 1.25 X 20MM LG.......c.ccocviviiieiiiieieene 2
13 606272 LOCK WASHER, 8 MM.....c.oiiiiiiiiiiie e 2

Page B-2




AIR FILTER

Notes:

Page B-3 666414 Service Parts Manual



AIR FILTER

Notes:

666414 Service Parts Manual Page B-4




Front of Vehicle

Page C-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 648566G00XX|] COWL (SEE COLOR CODE in HOW TO USE section) ........cccccceeeeiiiieeeeennns 1
2 71055G02 ALUMINUM RIVET, 3/16” X 1.18" LG ..oeiiiiiiiieeeeeieieee et 4
3
4
5 613273 FRONT FASCIA ettt e e e e et e e e e nnneeeas 1
6 654275 MOUNTING BRACKET ...ttt e e e e e e e e e e 1
7 00414G6 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG ..coriiiieieee e 2
8 14390G4 LOCK NUT, /4" = 20 ettt ettt e e e e e e n e e aaaee e e e e s 2
9 15058G1 RIVET (ALUMINUM), 3/16" X .45" LG ....otiiiiiiiiiiee et 2
10
11 01038G01 HEX WASHER HEAD SWAGEFORM SCREW, 1/4" - 20 X .70" LG .............. 4
12 16469G1 FENDER WASHER ...ttt e e 2
13 654276 FRONT FASCIA MOUNTING BRAGCE .....coooiiiiiiiieiiiieee et 1
14
15 662022 BRUSH GUARD.....cciiiieee ettt e e e e e e e e e e e e e e e e e e aannes 1
16 652311 ROUND HEAD TORX BOLT, 5/16" - 18 X 3" LG ....utvtiiiiiiiieeeee e 4
17 75048G03 SPACER, .328" I.D. X .75" O.D. X 1.5" LG ..oiiiiiiiiee e 2
18 75048G04 SPACER, .328" I.D. X .75" O.D. X 1" LG .t 4
19 00559G8 FLAT WASHER, .349" |.D. X .692" O.D. X .066" LG .....ccevvieieeeeiiiiiiiiiiieeenn. 4
20 00441G2 HEX HEAD BOLT, 5/16" - 18 X 3 1/4" LG ...ceee et 2
21 00440G6 HEX HEAD BOLT, 5/16" - 18 X 2 3/4" LG ... 2

Page C-2




GLOVE BOX DOOR ASSY (PASSENGER SIDE)
includes items 26 - 29

Page C-3




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 648568 INSTRUMENT PANEL ... 1
2 71055G01 RIVET (ALUMINUM), 3/16” X 1 1/8” LG ..cociiiiiiiieieeee e 2
3 14601G11 RIVET (ALUMINUM), 3/16” X 9/16” LG ... 3
4 71055G02 ALUMINUM RIVET, 3/16” X 1.18" LG ..oiiiiiiiee e 2
5 651011 HEX HEAD BOLT, 5/16” - 18 X 1.5" LG ...coiiiiiiiiicie e 2
6 634808 FLAT WASHER, 5/167 ... 2
7 75048G01 SPACER, .328" X 75" X 5" e 2
8
9
10 648562 CUP HOLDER (DRIVER SIDE) ....ooiiiiiiiiii e 1
11 613373 PAN HEAD TAPPING SCREW (WITH WASHER), M4.8 - 1.6 X 22MM LG ... 4
12
13 650913 SINGLE CENTER CUP HOLDER .......cccoiiiiiii e 2
14 650043 [P SUPPORT ... e 1
15 645323 PAN WASHER HEAD TORX SCREW, M6 - 1 X23.4MM LG ..........ccccooocinne 2
16 602409 BARREL CLIP, MB = 1 oot 2
17 71597G01 SELF THREADING NUT, 5SMM X 10MM X 15MM .......ccoiiiiiiiiniiieeeeee, 3
18 01038G01 HEX WASHER HEAD SWAGEFORM SCREW, 1/4"-20 X .70" LG .............. 4
19
20
21
22 650042 INSTRUMENT PANEL SUPPORT BRACKET (PASSENGER SIDE) ............. 1
23 01038G01 HEX WASHER HEAD SWAGEFORM SCREW, 1/4"-20 X .70" LG .............. 2
24
25 650784 GLOVE BOX DOOR ASSY (PASSENGER SIDE) (INCLUDES ITEM 26 - 29) 1
26 650813 DOOR e s 1
27 654475 LOCKASSEMBLY ... e 1
28 652386 HINGE .o 1
29 14601G10 RIVET (ALUMINUM), 5/32" X .425" LG....ccoeiiieiieiie e 3
30 00614G4 PAN HEAD PHILLIPS TAPPING SCREW, #8 - 18 X 1/2" LG ......ccccciiiiiiees 2
31 71045G01 RIVET (ALUMINUM), 5/32" X .785" LG ...ccoceieieieeeee e 3

Page C-4



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 652390 GLOVE BOX STRIKER ...ttt 1
33 648561 TRAY PANEL (PASSENGER SIDE) ..o 1
34
35 660844 CENTER IP MAT Lo e 1
36 660880 GLOVE BOX MAT ..o 1

Page C-5




BODY

Notes:

666414 Service Parts Manual Page C-6




Front of Vehicle

o
L
<
o
>
=
o
-
c
<
—
L

Page C-7



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 74523G01 FRONT BASKET ... e e 1
2 651010G01 FRONT BASKET BRACKET (DRIVER SIDE) .....cccoeiiiiiieniiieeneeeee e 1
3 651010G02 FRONT BASKET BRACKET (PASSENGER SIDE) ......cccoiiiiiiiiiiieceee 1
4 00769G2 ROUND HEAD CARRIAGE BOLT, 3/8"-16 X 1 1/4” LG ....cccceiiiieiceeee 4
5 11098G5 LOCK NUT, B/8" = 16 ...ttt 4
6 619586 SPACER .328" O.D. X .75" I.D. X .75" L.G. ..coociiiiic e 4
7 634807 SPACER, .328" O.D. X .75" I.D. X .50" L.G. ..o 2
8 75048G04 SPACER .328" O.D. X .75" I.LD. X 1" L.G. oiiiiie e 2
9 00570G2 FLAT WASHER, 5/16" ... e 8
10 00440G6 HEX HEAD BOLT, 5/16" - 18 X2 3/4" LG .....coiiiiiiiiii e 4
11
12
13
14
15 635202 WINCH RECEIVER ... 1
16 604572 WINCH RECEIVER RETAINER .....ooiiiiiii e 1
17 00462G8 HEX HEAD BOLT, 7/16" - 14 X 7/8" LG ..o 4
18 00734G1 LOCK NUT, 7/167 - 14 s 4

Page C-8




»y

& Front of Vehicle
AN

‘4\ //4\/
Dash Panel

»y

_ Front of Vehicle

@ ACCELERATOR PEDAL GUARD KIT includes items 13 - 14

@ ACCELERATOR PEDAL GUARD HARDWARE KIT
includes items 15 - 16

Page C-9



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 653010 BASE BRACKET ... e 1
2 800385 FLANGED HEX HEAD BOLT, 3/8" - 16 X 3/4" LG......eoiiiiiiieiiicieee e 1
3 11027G5 FLANGED LOCK NUT, 3/8" = 16 1
4 00114G6 HEX WASHER HEAD SCREW, 1/4" - 14 X 3/4" LG....cccoeiiiiieeeeeee e 3
5 74365G01 GUN MOUNT PLATE ... e 1
6 * SCREW .. 4
7 664044 RADIO CLIP ... e e 1
8 * SCREW . e 1
9
10
11 661653 FLOORBOARD MOUNT ... 1
12 666379 ACCELERATOR PEDAL GUARD KIT (INCLUDES ITEMS 13 - 14) ............... 1
13 662991 ACCELERATOR PEDAL GUARD ......coooiiiiiiiiiieeee e 1
14 666380 ACCELERATOR PEDAL GUARD HARDWARE KIT

(INCLUDES ITEM 15 = 16) ..o 1
15 645323 TORX HEAD SCREW, M6 - 1 X23.4AMM LG........ccoiiiie 3
16 601476 LOCK NUT, MB = 1 .ottt 3

Page C-10




BODY

Notes:

Page C-11 666414 Service Parts Manual



BODY

Notes:

666414 Service Parts Manual Page C-12




Y«

Front of Vehicle

Page C-7



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 651764G01 FLOOR MAT e e 1
2
3 70135G01 PEDAL PIVOT COVER ... e 1
4 605694 SEAT FRAME e e 1
5 00715G2 HEX WASHER HEAD SCREW, 5/16" - 18 X .8"LG ....cccoiiiiiiiiiiieieiee 2
6
7 674546G01 LARGE FRONT FENDER FLARE (DRIVER SIDE) .....ccccoiiiiiiiiiceeeee. 1
8 674546G02 LARGE FRONT FENDER FLARE (PASSENGER SIDE) .....cccccocoiiviieiieens 1
9
10 654378G01 SMALL FRONT FENDER FLARE (DRIVER SIDE) ......cccoiiiiiiiieiiieeeeiee 1
11 654378G02 SMALL FRONT FENDER FLARE (PASSENGER SIDE) .......ccocooiiiiiiiieeee. 1
12
13 615239 ROCKER PANEL (DRIVER SIDE) ....ccooiiiiiiiiiie e 1
14 617333 ROCKER PANEL (PASSENGER SIDE) ......cccoiiiiiiiiieiese e 1
15 15058G6 RIVET (ALUMINUM), 3/16" X .95" LG ..o 2
16 645323 PAN WASHER HEAD TORX SCREW, M6 - 1 X234MM LG .........ccceevneens 4
17 23726G4 SPACER, .5" O.D. X .38" [.D. X .325" LG ....ccceiiiiiiiiiieee e 4
18 601476 FLANGED LOCK NUT, MB - 1 ..ot 4
19
20
21 655917G01 UPPER ROCKER PANEL (DRIVER SIDE) .....cccccoiiiiiiiieiee e 1
22 655917G02 UPPER ROCKER PANEL (PASSENGER SIDE) .....cccceociieiiiiiieniciie e 1
23 655917G03 UPPER ROCKER PANEL WITH FENDER FLARE MOUNTING HOLES

(DRIVER SIDE) ... e 1
24 655917G04 UPPER ROCKER PANEL WITH FENDER FLARE MOUNTING HOLES
(PASSENGER SIDE) ..ooiiiiiieiiie et 1
25
26
27 71055G02 RIVET (ALUMINUM), 3/16” X .38" LG ....coiiiiiiie e 4
28 18436G1 DRIVE RIVET, /4" X 314" ..o 3

Page C-8




\C ¢

Front of Vehicle

Page C-9



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 641260 UPPER FLOOR PANEL ... .ooiiiiiii e 1
2 14601G11 RIVET (ALUMINUM), 3/16” X .575" LG ....ooiiiiiieiiieeeeeeee e 7
3
4 14601G11 RIVET (ALUMINUM), 3/16” X .575" LG ...ooeiiiiiieiee e 6
5 664052G02 LOWER FLOOR PANEL ......oiiiiiiii e 1
6 665025 ACCESS COVER.. ...ttt 1
7 664735 FLOORBOARD SPACER ... 2
8
9
10 70244G05 SPLASH PAN ...t 1
11 00715G2 FLANGED HEX HEAD BOLT, 5/16" - 18 X .80" LG......cccoiiiiiiiieiieeeee 4

Page C-10




\C o

Front of Vehicle

° SIDE PANEL (DRIVER SIDE) includes items 10, 12

o SIDE PANEL (PASSENGER SIDE) includes items 11 - 12

Page C-11



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 649251G02 SEAT WRAP e 1
2 10570G10 RIVET (SS), 5/32” X .55" LG ..ot 8
3 10570G11 RIVET (SS), 3/16” X .7" LG ..o 2
4 71609G01 SEAT HINGE PLATE ..o 1
5
6
7
8 652716G04 SIDE PANEL (DRIVER SIDE) (INCLUDES ITEMS 10, 12) ...cccvviiiiieieeeee 1
9 652716G05 SIDE PANEL (PASSENGER SIDE) (INCLUDES ITEMS 11 - 12).......cccc........ 1
10 649388G04 SIDE PANEL (DRIVER SIDE) ....coooiiiiiiiiieiiieeee e 1
11 649388G05 SIDE PANEL (PASSENGER SIDE)......ccooiiiiii e 1
12 602409 BARREL CLIP, MB - 1 . 3
13
14 649657G01 HIP RESTRAINT CLOSEOUT (DRIVER SIDE).......ccociiiiiiiicieesee e 1
15 649657G02 HIP RESTRAINT CLOSEOUT (PASSENGER SIDE) .......ccccoiiiiiiiiiiceee 1
16 613373 PAN HEAD TAPPING SCREW, M4.5-1.6 X22MM LG .......cccoeiiiiiieieee 2
17 634161 BUTTON HEAD TORX SCREW, M6 -1 X30MM LG .......cccoooiiiiiiiicieceee 6
18 10570G10 RIVET (SS), 5/32” X 55" LG ..ottt 1
19
20 10570G12 RIVET (ALUMINUM), 1/4” X .625" ....ooieie e 2
21
22
23 662216 SIDE PANEL MOUNT BRACKET ... 1
24 613373 PAN HEAD TAPPING SCREW, M4.5-1.6 X22MM LG ......ccccoeviiiiiieees 2

Page C-12




BODY

Notes:

Page C-13 666414 Service Parts Manual



BODY

Notes:

666414 Service Parts Manual Page C-14




Front of Vehicle

Page C-21



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 647080 HITCH RECEIVER ...ttt e 1
2
3
4
5 00198G8 FLAT HEAD MACHINE SCREW, 5/16" - 18 X 1" LG ....coviiiiieeiiiieee e, 1
6 00571G2 FLAT WASHER, 5/16" ...t 1
7 11098G6 LOCK NUT, 5/168" = 18 ...ttt e e e e e e e e e 1
8
9
10
11 74890G01 REAR VALANCE PANEL ..o 1
12 16816G2 RATCHET RIVET, .25" X (887" ...ttt e e 2
13 74892G01 REAR FENDER WITHOUT TAILLIGHT OPENING (DRIVER SIDE) .............. 1
14 74892G02 REAR FENDER WITHOUT TAILLIGHT OPENING (PASSENGER SIDE) ..... 1
15 74892G03 REAR FENDER WITH TAILLIGHT OPENING (DRIVER SIDE) ......ccccccvveeeee.. 1
16 74892G04 REAR FENDER WITH TAILLIGHT OPENING (PASSENGER SIDE) ............. 1
17
18
19 15058G6 PAN WASHER HEAD TORX SCREW, M6 - 1 X20MM LG ........ccccoiiiiieeenn. 4
20 16816G2 RATCHET RIVET, .25" X (887" ...ttt e e 4
21 71055G01 RIVET (ALUMINUM), 3/16” X 1 1/8" LG ..oeeiieiiiiie et 4

Page C-22




Rear Bumper

Rear Hitch Receiver

Front of Vehicle

-
.
DROP BALL HITCH \
\
Q\B\ —

DROP CLEVIS HITCH

DROP ANGLE HITCH

Page C-23



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 646730 HEAVY DUTY HITCH. ... 1
2 31757G1 HITCH BALL, 1 7/8" .. 1
3 21317G1 CLEVIS PIN, 5/8" X 3" LG 1
4 21683G1 COTTER PIN, 15/32" X2 1/16" LG 1
5
6 646729 ANGLE HITCH ..o 1
7
8 646727 CLEVIS HITCH et 1
9 14443G10 CLEVIS PIN, 172" X 3" LG e 1
10 19314G1 COTTER PIN, 5/2" LG ..o 1
11
12 646743 DROP BALL HITCH ...t 1
13
14 646744 DROP CLEVIS HITCH ... 1
15 14443G10 CLEVIS PIN, 1/2" X 3" LG e 1
16 19314G1 COTTER PIN, 5/2" LG ..ottt 1
17
18 646731 DROP ANGLE HITCH ... .o 1
19
20 00566G6 LOCK NUT, B/4" ...ttt 1
21 00702G11 HEX NUT, 3/4" = 16 ..o 1

Page C-24




BODY

Notes:

Page C-25 666414 Service Parts Manual



BODY

Notes:

666414 Service Parts Manual Page C-26




° BRAKE PEDAL ASSEMBLY (WITH LIGHT) (4 WHEEL BRAKES) includes items 2 - 29

Page D-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 651213G04 BRAKE PEDAL ASSEMBLY (WITH LIGHT) (4 WHEEL DRUM BRAKES)

(INCLUDES ITEMS 2 - 29) ...t 1
2 660528G03 PARK BRAKE PEDAL WELDMENT ..o 1
3 651207G0103 BRAKE PEDAL (WITH LIGHTS) ..., 1
4 70682G01 PIVOT PIN, .314" DIAX 5.25" LG ..o 1
5 658825 PUSH NUT, 5/16” ..o 2
6 70257G01 BRAKE PAD ... 1
7 16409G1 OVAL RIVET, .375" X 468" LG ..o 6
8 70681G01 TORSION SPRING .....ooiiiiie e 2
9 665987 PARK BRAKE PAD, MULTI-LATCH......ooiiiiieee e 1
10 16409G1 OVAL RIVET, .375" X 468" LG ....cceiiiiieiiesie e 3
11 665556 MULTI-LATCH PLATE ..o 1
12
13 652820 BRAKE PEDAL PLATE ... 1
14 00737G8 FLAT HEAD PHILLIPS SCREW, #10-24 X .875"LG......cceooiiiiiriienns 4
15 00739G1 WELL NUT (RUBBER), #10 - 24 ... 2
16 27137G01 CONICAL SPRING .....ooiiiiie et 2
17 652355 BRAKE PEDAL SPACER .....ooiiii e 2
18 00642G8 FLAT WASHER, 5/16” .....oiiiiiiieee et 2
19 00559G5 FLAT WASHER, #10 ... 2
20 14390G10 LOCK INUT, #10 - 24 ...t 2
21 10606G8 MICRO SWITCH ... e 1
22 14628G1 FASTON TAB ...ttt 2
23 13514G1 PAN HEAD PHILLIPS SCREW WITH

INTERNAL TOOTH LOCK WASHER, #6 - 32 X .22" LG .......ccciiiiiee. 2

24 00645G2 PAN HEAD PHILLIPS SCREW, #6 - 32 X 1.25" LG ....cccooiiiiiiee e 2
25 00559G3 FLAT WASHER, #6 ..o 4
26 00565G3 LOCK WASHER, #6 .....oooiiiiiiieeiee e 2
27 00525G5 LOCK NUT, #6 - 32 ... 2
28 24605G1 WIRE HARNESS (BRAKE LIGHT) ..o 1
29 17618G1 WIRE TIE oo 2

Page D-2



0 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) includes items 3 - 29

\CS

0Qnt of Vehicle /@

Page D-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 2 3 4 5 DESCRIPTION QTY.

1 70690G02 BRAKE PEDAL ASSEMBLY (WITH LIGHTS)

(INCLUDES ITEMS 3 - 29) ...t 1
2
3 652253G03 PARK BRAKE PEDAL ... 1
4 652791G03 BRAKE PEDAL (WITH LIGHTS) ..o 1
5 70681G01 TORSION SPRING.......cooiiiiiiii e 2
6 70682G01 PIVOT PIN ..ot 1
7 658825 PUSH NUT, 5/16” - 24 ... 2
8
9 70257G01 SERVICE BRAKE PAD........oooiiiiiii e 1
10 16409G1 OVAL RIVET, .375" X 468" LG .....couiiiiiiiiieiie e 6
11 70256G01 PARK BRAKE PEDAL PAD ... 1
12 16409G1 OVAL RIVET, .375" X 468" LG ....ooiiiieee e 3
13 652820 SERVICE BRAKE PEDAL PLATE ... 1
14 00737G8 FLAT HEAD PHILLIPS SCREW, #10 - 24 X .875" LG, GRADE 5............. 4
15 00739G1 RUBBER WELL NUT, #10 - 24 ... 2
16 652355 BRAKE PEDAL SPACER ..ot 2
17 27137G01 CONICAL SPRING ..ot 2
18 14390G10 LOCK NUT, #10 = 24 ... 2
19 10606G8 MICRO SWITCH ... 1
20 00645G2 PAN HEAD PHILLIPS SCREW, #6 -32 X 1 1/4"LG....cceeoiiiiee e 1
21 00559G5 FLAT WASHER, #10 ... 2
22 00559G3 FLAT WASHER, #6 ......oiiiiiiii it 2
23 00565G3 LOCK WASHER, #6 ... 1
24 00525G5 LOCK NUT, #6 - 32, 1
25 13514G1 LIMIT SWITCH SCREW, #6 - 32 X .22" LG ....oiiiiiiiiieeeeee e 1
26 00642G8 FLAT WASHER, 5/16” ..ottt 2
27 14628G1 FASTON TAB ... e 1
28 24605G1 WIRE HARNESS (BRAKE LIGHT)...cciiiiiiiieeie e 1
29 17618G1 WIRE TIE ..o 2

Page D-4




a COMPENSATOR ASSEMBLY (2 WHEEL DRUM BRAKES) includes items 2 - 14

\\ \ _ o _
\\ \ =

// ~ e 7 e

Part of Frame - o
\\ =) - //

" Frontof Vehicle =~

|
Pedal Brake \

X h R~
I/’//£§>\ ®//< N
ibb >

K\
e\ ﬁ Front of Vehicle \\\ /q;/ﬁ
-

1

To Rear
Brake Drum

- ~—

Rear Axle (bassenger Side)

Page D-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 654667 COMPENSATOR ASSEMBLY (2 WHEEL DRUM BRAKES)

(INCLUDES ITEM 2 - 14) .o 1
2 28082G01 BRAKE DRUM EQUALIZER ......cccoiiiiiiiiii e 1
3 652256 BRAKE DRUM YOKE ... 1
4 612557 COMPENSATOR LINK ROD, 10.5" LG ...ooiiiiieiiee e 1
5 15121G1 FLAT WASHER, 3/8" ... e 2
6 17979G1 BUSHING, .464" [.D. X 1" O.D. X 2" LG ..ioooiiiiiiieieee e 1
7 23061G2 TUBE, .315" 1.D. X 144" O.D. X 3.66" LG ..o 1
8 23463G1 COMPRESSION SPRING, 1.28" DIAX 4.06" LG ......coociiiiiieiieeee 1
9 00532G4 HEX NUT, 5/16" - 24 ..o 2
10 629486 SPHERICAL HEX NUT, 5/16"- 24 ..ot 1
11 11098G9 HEX LOCK NUT, 5/16" - 24 ..o 1
12 28083G01 COMPENSATOR BUMPER, .56" DIA ... 2
13 624690 BRAKE CABLE, 37.06" LG ..o 1
14 624703 BRAKE CABLE, 52.81" LG ....ccciiiiiiii et 1
15 00643G1 FLAT WASHER, 3/87 ... e 1
16 11098G5 LOCK NUT, 3/8” = 16 ..ottt 1
17 10386G3 CLEVIS PIN, .313" X .84" LG ..o 1
18 10387G3 COTTER PIN, .094" X 78" ..ot 1
19 651070 BRAKE DRUM YOKE ... ..o 1
20 70582G01 SHOULDER BOLT, .495 DIA X 3/8" - 16 THREAD X 3.406" LG.........c.cccneeee. 1
21 70581G01 BUSHING (ACETAL), .51" 1.D. X.795" O.D. X .75" LG ....ccceiiiiiiiiceceee 2
22 70676G01 TORSION SPRING 1.34" DIA ..o 1
23 01111GO01 RETAINING RING, .8" O.D. X .39" I.D. X 42" LG ....ccooiiiiiii e 4
24
25 10386G3 CLEVIS PIN, .313" X .84" LG ..o 2
26 10387G3 COTTER PIN, .094" X 78" ..ot 2
27
28 12416G2 WEDGE CLAMP (NYLON), 11.8" LG (NOT ILLUSTRATED) ....c.cocvieriernee 4

Page D-6




0 COMPENSATOR ASSEMBLY (4 WHEEL DRUM BRAKES) includes items 2 - 12

\\ \\\ — ~ o e _— e
N\ Part of Frame _
\ ¢ % e
\\\\ . ) P ////// P _—
" Front of Vehicle e J

To Rear
Brake Drum

\

To Front
Brake Drum

- ~ -

Rear Axlré (Passenger Side)

Page D-7



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 651204G08 COMPENSATOR ASSEMBLY (4 WHEEL DRUM BRAKES)

(INCLUDES ITEM 2 = 12) .. 1
2 28082G01 BRAKE DRUM EQUALIZER ......cccoiiiiiiiiii e 1
3 651816 BRAKE DRUM YOKE ... 1
4 661536 COMPENSATOR LINK ROD, 6.91" LG ....coeiiiiiiiieeee e 2
5 00532G4 HEX NUT, 5/16" - 24 ..o 4
6 629486 SPHERICAL HEX NUT, 5/16"- 24 ..ot 2
7 11098G9 HEX LOCK NUT, 5/16" - 24 ... 2
8 28083G01 COMPENSATOR BUMPER, .56" DIA ......ooiiiiie e 2
9 624690 FRONT BRAKE CABLE, 37.06" LG (DRIVER SIDE).......cc.ccccoeiiiiiiiennns 1
10 624703 FRONT BRAKE CABLE, 52.81" LG (DRIVER SIDE).......cc.cccveiiiiiriennns 1
11 652751 REAR BRAKE CABLE, 98" LG (PASSENGER SIDE).........cccccocoiiiiien 1
12 652752 REAR BRAKE CABLE, 103" LG (PASSENGER SIDE).......cccccccoviiiieennee 1
13
14
15 00643G1 FLAT WASHER, 3/87 ... e 1
16 11098G5 LOCK NUT, 3/8” = 16 ..ot 1
17 10386G3 CLEVIS PIN, .313" X .84" LG ..o 2
18 10387G3 COTTER PIN, .094" X 78" ..ottt 2
19
20 70582G01 SHOULDER BOLT, .495 DIA X 3/8" - 16 THREAD X 3.406" LG.........c.c.cueee. 1
21 70581G01 BUSHING (ACETAL), .51" 1.D. X.795" O.D. X .75" LG ....ccceiiiiiiiiiiee 2
22 70676G01 TORSION SPRING 1.34" DIA ..o e 1
23 01111GO01 RETAINING RING, .8" O.D. X .39" I.D. X 42" LG ....ccooiiiiiiiiiiecec e 8
24
25 10386G3 CLEVIS PIN, .313" X .84" LG ..o 2
26 10387G3 COTTER PIN, .094" X 75" .ot 2
27
28 12416G2 WEDGE CLAMP (NYLON), 11.8" LG (NOT ILLUSTRATED) ......cocveeiiernee 5
29 660369 DOUBLE TUBE CLAMP, 1" (NOT ILLUSTRATED) .....cccceiiiiiieiiiecceeie 1
30 70200G01 TRUSS HEAD TORX SCREW, 3/8" - 16 X 3/4" LG (NOT ILLUSTRATED)..... 1

Page D-8



Page D-9



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 70080G02 HILL BRAKE CATCH BRACKET ... 1
2 00414G6 HEX HEAD BOLT, 1/4" - 20 X .75" LG ....ooiiiiiiiiiceeeee e 2
3 14390G4 LOCK NUT, 1/4" = 20 ... 2
4 70587G01 PARK BRAKE CAM ...t 1
5 10097G6 FLANGED BEARING .502 O.D. X .378 I.D. X .380 LG ......cccocviniiiiiiriee 2
6 14134G4 SPACER, .76" O.D. X .405" [.D. X 1.25" LG ....cociiiiieiicrienee e 1
7 71215G01 SQUARE HEAD SET SCREW WITH PATCH LOCK, 1/4"-20 X .5" LG ........ 2
8
9
10 70113G01 ADJUSTABLE RUBBER BUMPER .......ccoiiiiiiiiiieri e 1
11 11027G1 FLANGED LOCK NUT, 5/16" - 18 .. ..o 1
12 70098G01 KICK-OFF CAM PIVOT ..o 1
13 70601G01 KICK-OFF LINKAGE ROD ......ooiiiiiiiiiiie e 1
14 00559G8 FLAT WASHER, 1/4" = 20 ..ot 2
15 20835G1 WASHER, .62" O.D. X .39" I.D. X 135" LG ... 2
16 17838G1 FLANGED NYLINER BUSHING, .374" O.D. X .313"1.D. X .312" LG ............. 2
17 10387G3 COTTER PIN, .094" X 758" .o 2

Page D-10




a BRAKE ASSEMBLY (DRIVER SIDE) includes items 3 - 9

a BRAKE ASSEMBLY (PASSENGER SIDE) includes items 3 - 8, 10

@ BRAKE DRUM ASSEMBLY includes items 17, 18

g 2 ; ADJUSTER ASSEMBLY
=

Page D-11



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 612211 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 3-9).......ccccceeee. 1
2 612189 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 3 - 8, 10) ...... 1
3 612411 BRAKE SHOE, LEADING ... 1
4 612412 BRAKE SHOE, TRAILING. ... 1
5 612413 DUST COVER ... e 1
6 612415 BRAKE SPRING, TOP ..ottt 1
7 612414 BRAKE SPRING, BOTTOM ... 1
8 612416 SHOE CLAMP ...t 2
9 612418 GEAR ADJUSTER (DRIVER SIDE) .....ooiiiiiiiiiicieeeeee e 1
10 612417 GEAR ADJUSTER (PASSENGER SIDE).......ccioiiiieiiieieenee e 1
11
12
13 17083G2 HEX HEAD BOLT, 5/16" - 24 X 1" LG ..o 8
14 15126G1 LOCK NUT, 5/16" - 24 ... 8
15
16 21807G2 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 17, 18)....ccccoiiiiiiiiiieiieee 2
17 20947G1 BRAKE DRUM......ooiiiiiiii i 1
18 19862G2 LUG BOLT, 1/2"-20 X 1 3/16" LG...oooiiiiieieeee e 4
19
20
21 21809G1 FLAT WASHER, INNER WHEEL RIM, 1.31" O.D. X .85" I.D......ccceeiiiiree 2
22 606945 FLAT WASHER - BRAKE DRUM, 1.75" O.D. X .89" I.D....ccceeeiiiiiiiciieee 2
23
24 10387G1 COTTER PIN, 125" X 1.50" LG ..o 2
25 652248 BRAKE CABLE BRACKET (PASSENGER SIDE) ......ccocoiiiiiiiiniicieecee 1
26 652249 BRAKE CABLE BRACKET (DRIVER SIDE)......ccccooiiiieiiiiiec e 1

Page D-12




[SpOW 3[2IYSA 8y} U0 paseq jualayip aq ||IM UOBIUSLO 8y,

6€ Wall sepnpul Aqod d3.1snNrav e

L¢ - 9¢ swayl sepnppul AaOd mm_._.WD_,n_/\@
G¢ W)l sepnpul AMgN3ISSY J31snrav 6

Ov - €Z swayl sepnjoul HY ‘ATdNISSY ALV1d IMvEd e

0¥ - ¥Z ‘¢¢ swayl sepnjoul H1 ‘AT9INISSY A1V 1d IMVHd 6

SIMVHE NNYA TYOINVHOIN HLIM STTOIHIA HO4 bl - 6 SWSl SspnPUl ATENISSY 8NH ANY NNEA °

Page D-13



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 25146G1 SEAL e 1
2 10389G3 GREASE FITTING ...ttt 1
3 11750G2 ROLLER BEARING. ... 2
4 12093G1 SLOTTED HEX NUT, 1" - 14t 1
5 15126G1 LOCK NUT, 5/16" - 24 ... s 4
6 17083G2 HEX HEAD BOLT, 5/16" - 24 X 1" LG ..oooiiiiiiicei e 4
7
8 652164 DRUM AND HUB ASSEMBLY (INCLUDES ITEMS 9 - 1) .coiiiiiieiieeee 1
9 19862G2 WHEEL HUB BOLT, 1/2 - 20 X 1.718" LG ...cooei i 4
10 51141G1 RACE BEARING ..ottt 2
11 647535 HU B e 1
12
13
14 00798G8 COTTER PIN, 5/32" X 1-3/4" LG ...ttt 1
15 648617G01 BRAKE CABLE BRACKET (DRIVER SIDE)......cccciiiii e 1
16 648617G02 BRAKE CABLE BRACKET (PASSENGER SIDE) .......cooooiiiiiiieiieeeee e 1
17
18
19
20 20938G1 BRAKE ASSEMBLY, LH (INCLUDES ITEMS 22, 24 - 40) ....ccccocoeevciieeieene 1
21 20938G2 BRAKE ASSEMBLY, RH (INCLUDES ITEMS 23 -40) ......ccccoiiiiiiiicieeee 1
22 22519G1 BACKING PLATE, LH....ooiiiiiie e 1
23 22518G1 BACKING PLATE, RH ... 1
24 22516G1 ADJUSTER ASSEMBLY (INCLUDES ITEM 25)......cccciiiiiiieiiee e, 1
25 22520G1 ADJUSTER BODY (INCLUDES ITEMS 26 - 27) .....ccoveiiiiieciieeneene 1
26 17287G1 ADJUSTER BOLT ..ottt 1
27 17289G1 PISTON ANCHOR ... 2
28 00664G7 LOCK WASHER, 1/4" (SS)...eii i 2
29 13632G1 HEX NUT, BMM ... 2
30 17294G1 ADJUSTING BOLT CAP ...ttt 1
31 22512G1 ACTUATING LEVER ... 1

Page D-14




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 22513G1 LEVER PIN .o 1
33 22514G1 U  CLIP e e e 1
34 22515G1 SLIDING BLOCK ...ttt 1
35 22511G1 DUST COVER ... e 1
36 17292G1 TENSION PIN L.t 2
37 17291G1 SPRING CLAMP ... e 2
38 23398G1 BRAKE SHOE SET (INCLUDES ITEM 39)......ccoiiiiiiiieiee e, 1
39 23355G1 BRAKE SHOE ... .o s 2
40 17290G1 BRAKE SPRING ...ttt 2

Page D-15



BRAKES

Notes:

666414 Service Parts Manual Page D-16




o BRAKE PEDAL ASSEMBLY (WITHOUT LIGHT) (2 WHEEL BRAKES) includes items 3 - 11

o BRAKE PEDAL ASSEMBLY (WITHOUT LIGHT) (4 WHEEL BRAKES) includes items 3 -7, 12 - 16

Page D-17



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 70612G02 BRAKE PEDAL ASSEMBLY (WITHOUT LIGHT)

(INCLUDES ITEMS 3 = 11) ..t 1
2 651213G03 BRAKE PEDAL ASSEMBLY (WITHOUT LIIGHT) (4 WHEEL DRUM BRAKES)

(INCLUDES ITEMS 3= 7,12 = 16) ..ottt 1
3 70681G01 TORSION SPRING ... 2
4 70682G01 PIVOT PIN, .314" DIAX 5.25" LG ..o 1
5 658825 PUSH NUT, 5/16” - 24 ... 2
6 70257G01 BRAKE PAD ... 1
7 16409G1 OVAL RIVET, .375" X 468" LG ... 6
8 70256G01 PARK BRAKE PAD ... e 1
9 16409G1 OVAL RIVET, .375" X 468" LG ....cceiiiiiiee e 3
10 652253G03 PARK BRAKE PEDAL WELDMENT ......ccooiii e 1
11 652251G03 BRAKE PEDAL (WITHOUT LIGHTS).....ooiii e, 1
12 | 651207G0003 BRAKE PEDAL WELDMENT (WITHOUT LIGHTS) ....cooviiiiiieieee 1
13 660528G03 PARK BRAKE PEDAL WELDMENT .......ccoooiiiiii 1
14 665987 PARK BRAKE PAD, MULTI-LATCH......cooiiiiiiieieieeee e 1
15 16409G1 OVAL RIVET, .375" X 468" LG ... 3
16 665556 MULTI-LATCH PLATE ..o 1

Page D-18




BRAKES

Notes:

Page D-19 666414 Service Parts Manual




BRAKES

Notes:

666414 Service Parts Manual Page D-20




0 CARBURETOR includes items 3 - 21

Page E-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 607955 CARBURETOR (INCLUDES ITEMS 3 = 21) oo 1
2
3 607683 MAIN JET (F104) ... eeeeeee e eee e ee s 1
4 608021 PILOT JET (HA4).... oo ee e eee e eee e 1
5 603585 PLUG -t 1
6 603586 NEEDLE VALVE .....veoveeeeeeeeeeeeee oo eeeeeeeeeeee e see e eeeeeeeee 1
7 603587 FLOAT ettt ee e es s ee e 1
8 603588 FLOAT PIN oot ee e e eeeeeee e s s ee e eeeeseseesenens 1
9 603589 FLOAT BOWL GASKET ..o 1
10 | 603590 FLOAT CHAMBER .......oooieeeeeeeeeeeeeeee e eeeeseeeeees e eeeee s eesesenens 1
11 603592 BOWL SCREW. ... eeeeeeeeeeeeeeeeeeees e eeee e ees s 1
12 | 603591 BOWL GASKET ... eeeeeeee e eeeeees e ee e eee e e ee s es e ees e seeeeeseo 1
13 | 603583 CHOKE BRACKET ...t 1
14 | 603598 BREATHER TUBE ......ooeoeeeeeeeeeeee et eeeeeeeees e see e se e 1
15 | 603596 CLAMP, INTAKE TUBE ..o see e 1
16 | 603597 CLAMP CYLINDER HEAD TUBE........oveoeeeereeeeeeeeeeeeseeeeeeeeseeeeseeeseeenee 1
17 | 603594 INTAKE TUBE ... eee e eeeee e ees s 1
18 | 603593 CHOKE GASKET ..o seeeeeeeee e ees s 2
19 | 603595 HEX NUT, MB X 1.0 oo seee e eeeeeee e eese s eeee s ses s 2
20 | 608023 THROTTLE ROD ATTACHMENT BUSHING ... 1
21 603584 STUD BOLT oo 2
22
23
24
25 | 607684 MAIN JET (#102) (FOR ELEVATIONS OF 6000 FT - 10000 FT) .......cvvvenne.n. 1
26
27 | 603580 CARBURETOR MOUNT GASKET......ooveereeeeeeseeeeeeeeoeeeeeeseeeeseeeseeeseeeeseeeeseenn. 2
28 | 603581 CARBURETOR INSULATOR ..o eeeeeeeeee e e 1

Page E-2




Carburetor

Page E-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 605868 CHOKE CABLE ... 1
2 00568G4 LOCK WASHER (EXTERNAL TOOTH TYPE), 9/16" ......c.coiiiiiieeeeeee, 1
3 00545G4 JAM NUT, 9/16" - 18 e 1
4 72155G01 RETAINER ..ot 1
5 72154G01 CHOKE CABLE ADAPTER ... 1

Page E-4




CARBURETOR AND CHOKE

Notes:

Page E-5 666414 Service Parts Manual



CARBURETOR AND CHOKE

Notes:

666414 Service Parts Manual Page E-6




a PRIMARY TEAM CLUTCH includes items 2 - 11

@ SECONDARY TEAM CLUTCH includes items 13 - 19

Page F-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 672688 PRIMARY TEAM CLUTCH (INCLUDES ITEMS 2 - 11) ..o 1
2 619333 PRIMARY STARTER PULLY, 195 ...t 1
3 * STATIONARY ASSEMBLY ... 1
4 * MOVEABLE PRIMARY ASSEMBLY .......ooiiiiiiiieee e 1
5 624112 SHIFT ROLLER ASSEMBLY ...t 6
6 619337 SHIM, 39 5MM X 31 75MM .....ooiiiiiiiiiiiii e 1
7 644303 PRIMARY SPIDER ASSEMBLY ......ooiiiiii e 1
8 * PRIMARY DUST COVER ASSEMBLY ....coooiiiiiiiee e 1
9 644305 BUTTON, TORQUE PRIMARY ... 6
10 619332 HEX WASHER HEAD BOLT, 1/4" - 20 X 3/4" LG .....ooeiiieiiieiienie e 7
11 644306 PLUG, TORQUE PRIMARY ... e 6
12 623949 SECONDARY TEAM CLUTCH (INCLUDES ITEMS 13 -19) ..cccoviiiiiieee. 1
13 * SECONDARY STATIONARY, 9.5 ... 1
14 * MOVEABLE SECONDARY, 9.5... ..o 1
15 619327 INNER RETAINER SPRING ... 1
16 624111 COMPRESSION SPRING......coiiiiiiiiiieiie e 1
17 619329 OUTER SPRING RETAINER ......oooiiiiii e 1
18 619330 RETAINER RING ... ..ot 1
19 619331 THRUST WASHER, 1 53" x 1 83" X 1" . e 1
20
21 606239 CONICAL WASHER, M2, 2
22 00566G3 LOCK WASHER (SPRING TYPE), 3/8"......ooiiiiieieeeeieeee e 2
23 606245 HEX HEAD BOLT, M12 - 1.25 X 160MM LG.......cooiii e 1
24 606243 HEX HEAD BOLT, M12 - 1.25 X 120MM LG.......ooiiiiiiiieeeee e 1
25 606230 CLUTCH WASHER, 27.50 O.D. X 13.06@ I.D. .....ccooiiiiiiiiiie e, 1
26 618630 DRIVE BELT ... s 1
27 605950 CLUTCH BELT SHIELD ... 1

Page F-2




CLUTCH

Notes:

Page F-3 666414 Service Parts Manual



CLUTCH

Notes:

666414 Service Parts Manual Page F-4




° DIRECTION SELECTOR ASSEMBLY includes items 2 - 31

Reverse Warning Buzzer

A N

Page G-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 603416 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 31) .......cc....... 1
2 606077 DIRECTION SELECTOR BRACKET........ciiiieiiieiee e 1
3 70233G01 DIRECTION SELECTOR SHAFT ..o 1
4 603700 DIRECTION SELECTOR CAM. ..ottt 1
5 14390G1 LOCK NUT, 3/8" =24 ... 1
6 25664G2 BUSHING ... 1
7
8 72724G01 NEUTRAL LOCK PIN ... 1
9 72733G01 COMPRESSION SPRING, 3/8" X 5/8" LG .....ccceiiiiiiiiiec e 1
10 72729G01 NEUTRAL LOCK LATCH. .....coiiii e 1
11 00734G2 LOCK NUT, /4" - 28 ... e 1
12 28574G01 EXTENSION SPRING ...ttt 1
13 72732G01 BALL STUD, 1/4" ..o e 1
14 00734G5 LOCK NUT, #10 - 32, s 1
15
16
17 72736G01 MICRO SWITCH ... e 1
18 01062G01 ROUND HEAD SCREW, #4 - 40 X 1" LG.....ooiiiiiii e 2
19 00559G1 FLAT WASHER, #4 ... 2
20 00565G1 LOCK WASHER, #4 ...ttt 2
21 00526G2 HEX NUT, #4 - 40 ..o 2
22
23 632891 DIRECTION SELECTOR PIVOT BRACKET ......ccoiiiiieiie e 1
24 00734G5 LOCK NUT, #10 - 32, 1
25 22754G4 BUSHING, FLIP LOK, 250" .......oiiiiiiieiii e 1
26 70227G01 SOCKET HEAD BOLT, 1/4" - 20 X 7/8" LG .....ccoiiiiiiciicee e 2
27 11027G2 LOCK NUT, 1/4" = 20 ... e 2
28
29 603615 PUSH/PULL CABLE ... 1
30 25727G01 CUP WASHER, /4" ... 4
31 72735G01 COMPRESSION SPRING, 19/32" X 1" LG ...ooiiiiieieie e 2

Page G-2



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 71205G01 DIRECTION SELECTOR HANDLE ........ooiiiiiiiiiieie e 1
33 01037G02 PAN HEAD TORX SCREW, #10 - 32 X 1/2" LG .....oiiiiie e 1
34 606421 FLANGED HEX HEAD BOLT, M6 -1 X 30MM LG ......coiiiiiiiieeeeee 1
35 450452 HEX NUT, MG =1 . 1
36
37
38 31539G1 WIRE TIE, 15.5" LG (NOT ILLUSTRATED).....cciiiiieiiie e 1
39 01072G01 CABLE CLIP (NOT ILLUSTRATED) ...oooiiiiiii e 1
40 632936 GOVERNOR CABLE / DIRECTION SELECTOR BRACKET.........cccceiiiieens 1
41
42 73290G03 REVERSE WARNING BUZZER.......coooiiiiiie e 1
43 01063G01 TAPTITE SCREW, #6 - 32 X 3/8" LG ....oiiiiiiieiee e 2

Page G-3




DIRECTION SELECTOR

Notes:

666414 Service Parts Manual Page G-4




ELECTRICAL

666414 Service Parts Manual

Page H-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 677895 MAIN HARNESS ... e 1
2

3 20965G3 STEERING COLUMN COVER ... 1
4 615236 TURN SIGNAL SWITCH ASSEMBLY (INCLUDES ITEM 5)......ooeiiiiiiiee 1
5 * ELECTRONIC FLASHER........cooiiiiiiiei e 1
6 19344G1 VINYL TAPE (NOT ILLUSTRATED).... .ttt 1
7 608771 RUBBER STRIP, 20MM X 135MM. ... 1
8 31539G1 NYLON CLAMP, 15.5" (NOT ILLUSTRATED) .....eviiiiiiieieeeee e 2
9 664706 HORN JUMPER ... e s 1

Page H-2




o ELECTRICAL PLATE ASSEMBLY includes items 2 - 17

Control
Harness

<

7~ N\
/ e’ . ToF2On
QE%%/\G \\\/ e\@ % :% gf::thor
) @ | N—__| ’

Page H-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 605563 ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 2 -17) .cccoeociiiiieee 1
2 73057G02 BRACKET ...ttt 1
3 27739G01 VOLTAGE REGULATOR ... 1
4 612813 SOLENOID ...t 1
5 * LOCK WASHER, #10......ei i 2
6 * HEX NUT, #10 - 32, e 2
7 * LOCK WASHER, 5/16" ... 2
8 * HEX NUT, 5/16" - 24 ..o 2
9 303459 HEX HEAD BOLT, 1/4" - 20 X 1 1/2" LG..ocuviiiiiieee e 1
10 00661G8 HEX HEAD BOLT (SS), 1/4" - 20 X 1" LG ...oiiciiiiieieeeeceeee e 1
11 11027G2 LOCK NUT, /4" = 20 ... s 1
12 600418G01 FUSE HOLDER ASSEMBLY .....ooiiiiiiiiie e 1
13 73446G01 FASTON TAB, 90° ... 3
14 645190 WIRE ASSEMBLY, 6 AWG ......coiiiiiiiiee et 1
15 25978G56 18 GAWIRE (BLACK 5 3/4") ... 1
16 603282 RELAY et 1
17 11027G2 LOCK NUT, 174" = 20 ... 1
18
19
20 664689 HOUR METER HARNESS....... .o 1
21
22 00567G7 LOCK WASHER (EXTERNAL TOOTH TYPE), 1/4" .....ooiiiieiee 1
23 00532G1 HEX NUT, 1/4" = 20 ..o 1
24 645190 WIRE ASSEMBLY, B AWG ......ooiiiiiiiiiie et 1
25 20216G1 16 GAWIRE (RED)......uiiiiiiiieiie e 1

Page H-4




A/ /N

FRONT GRILLE ASSEMBLY WITH LIGHTS includes items 3 - 5

NN/ 7/
FRONT GRILLE ASSEMBLY WITH LED LIGHTS includes items 3 - 4, 7

7 AANNLA

e HEADLIGHT includes item 6

%A
O
N)

\\\
\\
’ \
\\//
\\\//\//f
NN\

—

HEADLIGHTS

z//
//’
//
Rear Fender
TAILLIGHT /

e
ﬁ

%

Front of Vehicle

Page H-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 651698G01 FRONT GRILLE ASSEMBLY WITH LIGHTS (INCLUDES ITEMS 3 - 5) ........ 1
2 651698G03 FRONT GRILLE ASSEMBLY WITH LED LIGHTS

(INCLUDES ITEMS 3 =4, 7) ..ottt 1
3 648564 FRONT GRILLE ... e 1
4 651437 LENS COVER ...t 2
5 651411G01 HEADLIGHT (INCLUDES ITEM 6)......cccuiiiiiiiciieiie e 2
6 619100 HEADLIGHT BULB ... 1
7 651411G03 LED HEADLIGHT ... 2
8 71597G01 SELF THREADING NUT, 5 X 10 X 15MM ..o 9
9 71781G02 VINYL TAPE (FOR VEHICLES WITHOUT TURN SIGNAL LIGHTS) .............. 2
10 619102 TURN SIGNAL BULB ...ttt 2
11 670038 JUMPER HARNESS, HI/LOW LED HEADLIGHT (FOR VEHICLES

MANUFACTURED BEFORE OCTOBER 14, 2018) .....ccoiiiiiiciieceeceeee 2
12 677730 JUMPER HARNESS, HI/LOW LED HEADLIGHT (FOR VEHICLES

MANUFACTURED AFTER OCTOBER 14, 2018)......cccioiiiiiieiieee e 2
13 73290G03 REVERSE BUZZER..... ..o 1
14 01041G01 ALUMINUM RIVET, 5/32" ...ttt e 2
15
16 32860G01 HORN . .o 1
17 32739G3 TAILLIGHT e 1
18
19 651897G02 HEADLIGHT SWITCH, 2 - POSITION ......oooiii e 1
20 651897G03 HEADLIGHT SWITCH, 3 - POSITION ......coiiiiiiiiie e 1

Page H-6




Front of Vehicle

Fuse Box 7,\

Relay

Main Harness

Page H-7



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 638433 BATTERY (HD), 12V ... 1
2 637484 BATTERY, 12V .. 1
3 614221 FLAT WASHER, 3/87 ... e 2
4 651336 BATTERY BOLT, 3/8" - 16 X .5" LG ...oeiiiiie e 2
5
6 72101G02 BATTERY HOLD DOWNL......ciiiiiiiiiiie it 1
7 00571G2 FLAT WASHER (SS), 5/16"...... e 1
8 00565G8 LOCK WASHER, 5/16" ...t 1
9 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4" LG ....ccoiiiii e 3
10
11 73049G01 DIRECTION SELECTOR COVER ... 1
12 00114G6 HEX WASHER HEAD TAPPING SCREW, 1/4" - 14 X 3/4" LG .......cccceevineens 1
13 16469G1 FENDER WASHER, 1/4" ... e 1
14 652441G03 BATTERY TRAY ... 1
15 25976G19 14 GAWIRE (BLACK), 6" ... 1
16 00715G2 FLANGED HEX HEAD BOLT, 5/16" - 18 X .8" LG ....ooiiiiiieiie e 2
17 11027G1 LOCK NUT, 5/16" - 18 ... e 2
18 00438G8 HEX HEAD BOLT, 5/16" - 18 X 1" LG ...cciiiiiieiie e 2
19 00559G8 FLAT WASHER, 5/16" ... ... 2
20 11098G6 LOCK NUT, 5/16" = 18 ..t 2
21
22 605560 CONTROL HARNESS ...t 1
23 31539G1 NYLON CLAMP, 15.5" LG 2
24
25 649890 FUSE BLOCK MOUNTING PLATE.......ooiiiieiie e 1
26 613373 TAPPING SCREW, M4.8 - 1.6 X22MM LG ......ccooiiiiiiiiiiiie e 3
27 16816G2 RATCHET RIVET, 25" X 887" ... e 2
28 636455G10 FUSE, DA oo 1
29 636455G13 FUSE, 15 e e e 1
30 636455G14 FUSE, 20A ...t e 1

Page H-8




See STARTER GENERATOR Section

Front of Vehicle

Canopy Top

Canopy Shown for Reference only

e

o STROBE LIGHT ASSEMBLY includes items 9 - 19

0 STROBE LIGHT ASSEMBLY includes items 10 - 11

Page H-9




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 607053 6 GAWIRE (BLACK), B" ... 1
2 25682G01 TERMINAL COVER ..ottt e 3
3
4 645191 GROUND CABLE ... e 1
5 26676G01 FLANGED BOLT, M6 - 1 X 23MM LG ....coeiiiiiiiii e 1
6 607103 B GAWIRE, 42" ... e 1
7
8 618916 STROBE LIGHT KIT (INCLUDES ITEMS 9 - 19) ...oiiiiiiieeeeeee e 1
9 638496 STROBE LIGHT ASSEMBLY (INCLUDES ITEMS 10 - 1) ..ccociiiiieee. 1
10 639425 STROBE LIGHT ...ttt e 1
11 17064G1 PUSH ONTERMINALS ... 2
12 00979G01 SOCKET HEAD SCREW, #10-24 X 7/8" LG ...cccvviiieeireeeee e 3
13 00559G5 FLAT WASHER, #10 ... 3
14 14390G10 LOCK NUT, #10 = 24 ... 3
15 656405 STROBE LIGHT HARNESS ... ..o 1
16 17618G1 NYLON CLAMP (NOT ILLUSTRATED)......oeieiiieieie e 16
17 614901 SPLICE (NOT ILLUSTRATED)....cciiiiiiieiie e 1
18 35212G05 FUSE (NOT ILLUSTRATED) .....ciiiieiiietiestiee et 1
19 636455G07 FUSE (NOT ILLUSTRATED) ... 1
20
21
22
23
24 617074 HOUR METER ... e 1
25 635649 BRACKET ... s s 1
26 17618G1 NYLON CLAMP, 8" LGi.....ooiiiiiiiiiee et 2
27
28 607053 WIRE ASSEMBLY, 6GA (NOT ILLUSTRATED) ... 1
29 25682G01 RUBBER BOOT (NOT ILLUSTRATED) .....cciiiiiiiieiieee e 2
30 664698 BATTERY GROUND CABLE (NOT ILLUSTRATED) .....ccccevcieiieeie e, 1

Page H-10




ELECTRICAL

Notes:

Page H-11 666414 Service Parts Manual



ELECTRICAL

Notes:

666414 Service Parts Manual Page H-12




GAUGE PLATE WITH FUEL ASSEMBLY
includes items 6, 8 - 11

a GAUGE PLATE ASSEMBLY includes items 5, 8 - 11

GAUGE PLATE WITH 12V ASSEMBLY GAUGE PLATE WITH 12V, FUEL ASSEMBLY
includes items 5, 9, 11 - 14 includes items 6, 9, 11 - 14

Page H-13



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

1 666085G01 | GAUGE PLATE ASSEMBLY

(INCLUDES ITEMS 5, 8 = 1) ..o 1
2 666085G02 | GAUGE PLATE WITH FUEL ASSEMBLY

(INCLUDES ITEMS 6, 8 = 11) ..o eeeeeeeeeeeeeeeee e 1
3 666085G03 | GAUGE PLATE WITH 12V ASSEMBLY

(INCLUDES ITEMS 5, 9, 11 = 14)...ceoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeese e 1
4 666085G04 | GAUGE PLATE WITH 12V, FUEL ASSEMBLY

(INCLUDES ITEMS 6, 9, 11 = 14)....ceoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeese oo 1
5 20271G3 HOLE PLUG .....eoveeeeeeeeeeeee e 1
6 612314 STATE OF CHARGE FUEL METER......veiveieeeeeeeeeseeeeeeeeeeeeeveeseeeee. 1
7
8 662083G01 GAUGE PLATE ..ottt eeeeeeeeeseee e s e ss e es s 1
9 662083G02 GAUGE PLATE WITH 12V ... 1
10
11 651897G01 HORN SWITCH, 2 - POSITION ... 1
12 | 71078G01 12V POWER OUTLET ....ceveeeeeeeeeeeeeeeeseeeeseeseeeeseeeeeeeeeeeeseesseseseeeseeesee s 1
13 | 627035 PLUG ..ot 1
14 | 71055G01 RIVET, 3/16" DIA ..ot ee e 2
15
16
17 | 649803 PAN HEAD TORX SCREW, M6 X 2.65 - 25MM LG..........coeoverereereerrrereennnne. 2
18 | 611284 KEY SWITCH ...t 1
19 | 611282 KEY SET oot es e e e s ee e ee e eeseeees 1
20 | 609696 KEY SWITCH AND KEY SET (UnIQUE KEYEQ)........verreereeeeerereeereeseeeeseesesesenes 1

Page H-14




GAUGE PLATE WITH USB ASSEMBLY GAUGE PLATE WITH USB, FUEL ASSEMBLY
includes items 5, 8, 11, 14 - 21 includes items 6, 8, 11, 14 - 21

GAUGE PLATE 12V, USB ASSEMBLY
includes items 5, 9, 12, 14 - 21 GAUGE PLATE 12V, USB, FUEL ASSEMBLY

includes items 6, 9, 12, 14 - 21

@ USB PORT HOUSING ASSEMBLY
includes items 20 - 21

Page H-15



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 666085G05 GAUGE PLATE WITH USB ASSEMBLY

(INCLUDES ITEMS 5, 8, 11, 14 - 21) . 1
2 666085G06 GAUGE PLATE WITH USB, FUEL ASSEMBLY

(INCLUDES ITEMS 6, 8, 11, 14 = 21) it 1
3 666085G07 GAUGE PLATE WITH 12V, USB ASSEMBLY

(INCLUDES ITEMS 5, 9, 12, 14 - 21) oo 1
4 666085G08 GAUGE PLATE WITH 12V, USB, FUEL ASSEMBLY

(INCLUDES ITEMS 6, 9, 12, 14 - 21) oo 1
5 20271G3 HOLE PLUG ... s 1
6 612314 STATE OF CHARGE FUEL METER.......coiii e, 1
7
8 20271G10 HOLE PLUG, 1.125" LG ...t e 1
9 71078G01 12V POWER OUTLET ..ot 1
10
11 33623G02 RIV BT e 2
12 71055G01 RIVET, 3/16" DIA ..ot 2
13
14 662083G03 GAUGE PLATE WITH 12V, USB ... .o 1
15 651897G01 HORN SWITCH, 2 - POSITION ..o 1
16 627035 PLUG ..ttt e 1
17 638233 ELECTRONICS USB........oiiiiiiiciee e 1
18 17618G1 NYLON CLAMP, 7" LG (NOT ILLUSTRATED) ... 1
19 639384 USB PORT HOUSING ASSEMBLY (INCLUDES ITEMS 20 - 21)............. 1
20 639383 USB PORT HOUSING ......oooiiiiiiiiieiieeeeeee e 1
21 639382 USB PORT LID ...t 1
22
23 649803 PAN HEAD TORX SCREW, M6 X 2.65 - 25MM LG.......ccoooiiiiiiiieeee 2
24 611284 KEYSWITCH . ... 1
25 611282 KEY SET ..ottt st e 1
26 609696 KEYSWITCH AND KEY SET (Unique keyed)...........ccooiiiiiiiiiccccee 1

Page H-16




ELECTRICAL

Notes:

Page H-17 666414 Service Parts Manual



ELECTRICAL

Notes:

666414 Service Parts Manual Page H-18




° GAS ENGINE, 13HP includes items 4 - 7

Page J-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 633740 ENGINE, GAS, 13HP (INCLUDES ITEMS 4 - 7) ...oooiiiiiiiieieieeeee e 1
2 606390 DIP STICK, LOW ... s 1
3

4 607454 OIL FILTER .. ettt 1
5 607462 SPARK PLUG (BPR2ES) ......eiiiiiiiii e 1
6 603557 OILDRAIN PLUG ..ot 1
7 603562 'O RING, 168MM ... 1

Page J-2




Front of
Vehicle

Page J-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 630970 MUFFLER ... 1
2 606982 EXHAUST PIPE ... 1
3 606272 LOCK WASHER, 8MM.... ... 4
4 606267 HEX JAM NUT, M8 X 1.25 ..o 4
5 606279 FLANGED HEX NUT, M10 - 1.25. o 1
6 606256 FLANGED HEX HEAD BOLT, M10-1.25 X25 MM LG.......ccccooiiiiiiis 3
7 602330 FLANGED HEX HEAD BOLT, M8 - 1.25 X 30 MM LG........cccoiiiiiiie 2
8 603599 EXHAUST GASKET ...t 2

Page J-4




ENGINE AND MUFFLER

Notes:

Page J-5 666414 Service Parts Manual



ENGINE AND MUFFLER

Notes:

666414 Service Parts Manual Page J-6




o FRONT MOUNT BRACKET ASSEMBLY includes items 9 - 12

Front of Vehicle

Engine

/ Rear Axle

Page K-1




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 630776 ENGINE PAN ..o e 1
2 606259 FLANGED HEX HEAD BOLT, M10 - 1.25 X 45MM LG.......ccccoviiiiiniiiieniee 4
3
4 606256 FLANGED HEX HEAD BOLT, M10 - 1.25 X 25MM LG.......cccoiiiiiiiiieeeee 4
5 603823 FLAT WASHER, M10 X 22MM X 2.5MM ........ccoiiiiiiiiiiciiee e 4
6 606279 FLANGED HEX NUT, M10 - 1.25.. o 4
7
8 627627 FRONT MOUNT BRACKET ASSEMBLY (INCLUDES ITEMS 9-12)............. 1
9 625345 BRACKET ... e e e 1
10 605757 RUBBER BUMPER ... .o 2
11 00974G01 HEX NUT, M10 - 1.25 e 2
12 608654 SPLIT LOCK WASHER, 1TOMM .....ccoiiiiiiiie e 2
13
14 72016G01 TUBE SPACER ... 2
15 00428G8 HEX HEAD BOLT, 3/8" - 16 X2 1/4" LG ... 2
16 11098G5 LOCK NUT, B/8" = 16ttt ettt ettt e 2
17 00643G1 FLAT WASHER, 3/8" ... oot 2
18 652247 CROSSMEMBER BRACE ... .o 1
19
20 00438G7 HEX HEAD BOLT, 5/16" - 18 X 5/8" LG ....cccciiiiiieeirie et 2
21 00559G8 FLAT WASHER, 5/16" ... 2
22 01109G01 LOCK NUT, 5/16" = 18 e 2

Page K-2




ENGINE MOUNTING

Notes:

Page K-3 666414 Service Parts Manual



ENGINE MOUNTING

Notes:

666414 Service Parts Manual Page K-4




SPINDLE AND HUB ASSEMBLY, 4 LUG
(PASSENGER SIDE) includes items 4 - 13

SPINDLE AND HUB ASSEMBLY
(DRIVER SIDE) includes items 5 - 13, 17

Steering Box
Assembly

Front of Vehicle

Page L-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 652465 FRONT AXLE, NARROW ... 1
2
3 70942G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE)

(INCLUDES ITEMS 4 - 13) ... 1
4 70940G02 SPINDLE ASSEMBLY ..ot 1
5 632925 FLANGED BUSHING, O.D 35MM X I1.D 25MM .......cccooiiiiiiicniieneeeeene 1
6 632926 BEARING, O.D 28MM ... 1
7 25146G1 GREASE SEAL......e e 1
8 11750G2 ROLLER BEARING AND RACE ASSEMBLY ......cooiiiiiiiiierieeree e 2
9 70589G01 WHEEL HUB ..o 1
10 19862G1 WHEEL HUB BOLT, 1/2" - 20 X 1.218" LG......oooiiiiiiiic e, 4
11 12093G1 SLOTTED NUT, #1 - 14 e 1
12 00798G8 COTTER PIN, 5/32" X 1 3/4" LG ..ee oo 1
13 51141G1 RACE BEARING ...t 2
14 70754G01 THRUST WASHER (SS), 1.3" ..o 1
15
16 70673G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE)

(INCLUDES ITEMS 5 - 13, 17) 1ottt 1
17 70742G02 SPINDLE ASSEMBLY ..ot 1
18 00407G6 HEX HEAD BOLT, 1/2" - 13 X 6" LG ..o 1
19 00560G3 FLAT WASHER, 1/2" ..o 2
20 70745G01 KING PIN TUBE ..ottt 1
21
22 14390G6 LOCK NUT, 172" - 13 s 1
23
24 00734G1 LOCK NUT, 7/16" = 14 ..ot 6
25 650940 HEX HEAD BOLT, 7/16" - 14 X 2" LG ..ot 6
26 10435G1 SHOCK ABSORBER WASHER ... 4
27 10194G1 RUBBER SHOCK ABSORBER BUSHING ........cccccoiiiiiiiieeeeeeee e 4
28 00532G6 HEX NUT, 174" = 20 ..o e s 2
29
30 10044GO01 VINYL CAP . e 2

Page L-2



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 70664G03 LEAF SPRING, 185 LBS ... .ot 2
32
33
34 652258 SPRING PLATE ... e e 2
35 76419G01 SHOCKABSORBER ... .o 1
36 658891 FRONT SUSPENSION UPPER PLATE ... 2

Page L-3




FRONT SUSPENSION AND STEERING

Notes:

666414 Service Parts Manual Page L-4




FOR VEHICLES WITH MECHANICAL DRUM BRAKES

Front of Vehicle

Part of Frame /

Page L-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 652465 FRONT AXLE, NARROW ... 1
2 70664G03 LEAF SPRING, 185 LBS......cociiiiiiiiieiee e 2
3 652258 SPRING PLATE ... 2
4 74731G01 SPRING PLATE (DRIVER SIDE).....cciiiiiiiiiie e 1
5 74731G02 SPRING PLATE (PASSENGER SIDE) .....cccooiiiiiiieiieie e 1
6
7 650940 HEX HEAD BOLT, 7/16" - 14 X 2" LG ..o 6
8 00734G1 LOCK NUT, 7/16" = 14 ..o 6
9
10 10389G3 GREASE FITTING ... 1
11 649624 SPINDLE (PASSENGER SIDE) .....oooiiiiiii e 1
12 647335 SPINDLE (DRIVER SIDE) ..ccoiiiiiiiieieee et 1
13 632926 SLEEVE BUSHING, 28MM O.D. X 25MM I.D. X 1I5SMM LG ........ccceoiiiieennnn. 1
14 632925 FLANGED BUSHING 28MM O.D. X 25MM I.D. X 16.5MM LG ...................... 1
15 70745G01 KING PIN TUBE ... e 1
16 00407G6 HEX HEAD BOLT, 1/2" - 13 X 6" LG ..oii i 1
17 00560G3 FLAT WASHER, 1/2" .. e 2
18 14390G6 LOCK NUT, 172" - 13 s 1
19 70754G01 THRUST WASHER (SS), 1.3" ..o 1
20
21
22
23 10435G1 SHOCK ABSORBER WASHER ..o 4
24 10194G1 RUBBER SHOCK ABSORBER BUSHING ........cccccoiiiiieiiieeiiee e 4
25 00532G6 HEX NUT, 1/4" = 20 ..o e s 2
26
27 10044G01 VINYL CAP. .o e 2
28 76419G01 SHOCKABSORBER........oooiiiiiiiee e 1
29 658891 FRONT SUSPENSION UPPER PLATE .......ccciiiiiiiiieeesee e 2

Page L-6




FRONT SUSPENSION AND STEERING

Page L-7 666414 Service Parts Manual



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 652258 SPRING PLATE ... 1
2 00463G11 HEX HEAD BOLT, 7/16" - 14 X 1 1/2" LG ..o 3
3 00734G1 LOCK NUT, 7/16" - 14 . e 3

Page L-8




@ STEERING COLUMN KIT includes items 13 - 25

@ TIE ROD ASSEMBLY includes items 37 - 41 @\

\CS

Front of Vehicle

Axle shown for
reference only

/__ﬁ

Page L-9



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 00464G8 HEX HEAD BOLT, 7/16" - 14 X2 3/4" LG .....ooiiiiiieee e 2
2 01068G01 HEX HEAD BOLT, 7/16" - 14 X 3.5" LG ...ooiiiiiii e 1
3 70667G02 SPACER, O.D, 1" X I.D .46" X 1.2" LG . 2
4 70667G04 SPACER, O.D 1" X I.D .46" X .69" LG ...cciiiiiiiiee e 1
5
6 00560G2 FLAT WASHER, 7/16" ... .o 7
7 00734G1 LOCK NUT, 7/16" - 14 .. e 3
8 00532G7 HEX NUT, 174" = 20 ..oeiieeee et 1
9 01006G01 HEX WASHER HEAD BOLT, 3/8"- 16 X 1 1/4" LG ....cccooiiiiiiicieeeee 4
10 00879G1 LOCK WASHER, 3/8" ... 4
11
12 70758G05 STEERING COLUMN ASSEMBLY (INCLUDES ITEMS 13 - 25) .....ccocvvvenneen. 1
13 70610G03 STEERING COLUMN ... ..oiiiiiiiiii e e 1
14 28569G01 STEERING COLUMN BUSHING ........oooiiii e 1
15 01022G01 HEX WASHER HEAD BOLT, #6 - 20 X 5/16" LG ......coccoiiiiiiiceee 1
16 70607G01 STEERING SHAF T ..ottt 1
17 15112G1 BALL BEARING, O.D 1.65" X 1.D .78" ..o 1
18 70887G01 WAVE WASHER ... 1
19
20 70580G01 INTERMEDIATE SHAFT ...ttt e 1
21 01055G01 HEX HEAD BOLT, M8 - 1.25 X 30MM LG .......oiiiiiiiiiiieieeee e 1
22 00565G8 LOCK WASHER, 5/16" ...... e e 2
23
24 70751G01 RETAINING RING (INTERNAL) ...ttt e 1
25 70888G01 RETAINING RING (EXTERNAL) ..ottt 1
26
27 602980 STEERING WHEEL (PREMIUM) ... 1
28 602979 STEERING WHEEL ..o 1
29 71147G01 STEERING WHEEL COVER ...t 1
30 01055G01 HEX HEAD BOLT, M8 - 1.25 X 30MM LG......ccooiiiiiiiiie e 1
31 00565G8 LOCK WASHER, 5/16" ..ottt 2

Page L-10



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 14390G2 LOCK NUT, 5/8" = 18 ...ttt e 1
33
34
35
36 70876G02 TIE ROD ASSEMBLY, 26.44" LG (INCLUDES ITEMS 37 -41).......cccceeiieees 1
37 70897G02 THREADED ROD (24" LG) ... 1
38 70902G01 TIE ROD END (LEFT HAND THREADS) ....ooiiiiiieiieeie e 1
39 01069G01 JAM NUT, M12 X 1.25 - 05 (LEFT HAND THREADS).......cccocoiiiieiirenen. 1
40 70902G02 TIE ROD END (RIGHT HAND THREADS) .....cccviiiiiiiiiicceeceee 1
41 01069G02 JAM NUT, M12 X 1.25 - 05 (RIGHT HAND THREADS) ........cccoceiiee 1
42 00734G1 LOCK NUT, 7/16" = 14 ..ottt 2
43
44 652801 SCORECARD HOLDER.......ooiiiiiiiii e 1

Page L-11




FRONT SUSPENSION AND STEERING

Notes:

666414 Service Parts Manual Page L-12




Page L-13



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 70964G01 STEERING BOX ASSEMBLY (INCLUDES ITEMS 3 - 26) ...cceovviiieiiieeine 1
2
3 70965G01 STEERING RACK COVER AND BEARING.........coooiiii e 1
4 * JAM NUT, 172" = 20 et 1
5 70750G01 RETAINING RING (EXTERNAL)......cciiiiiiiiiie e 1
6 15112G1 BALL BEARING ... oo 1
7 70603G01 PINION e e e 1
8 70751G01 RETAINING RING (INTERNAL) ..ot 1
9 70638G01 SEAL (PINION) ...ttt 1
10 70604G01 STEERING RACK ... .o 1
11 * SET SCREW, #10 - 32 X .25" LG .. .o 1
12 70590G01 RACK LOADER ... oottt 1
13 70666G01 COMPRESSION SPRING.......coioiiiiiiiiieiie e 1
14 70645G01 GASKET (RACK LOADER COVER) ...t 1
15 652259 COVER (RACK LOADER)......eeiiiiiie e 1
16 71102G01 HEX WASHER HEAD BOLT, 1/4" - 20 X 11/16" LG ....eeeiiiieeieeeeee 2
17 10389G3 GREASE FITTING (STRAIGHT) ...t 1
18
19 70961G01 RACK BOOT ..o 1
20 12416G2 NYLON CLAMP, 10" LG ...ttt e 1
21 11391G8 HOSE CLAMP, 1.81" ..o 1
22
23 70695G01 TIE ROD END (OUTER) (INCLUDES ITEMS 24 - 25).......ccocoiiiee. 1
24 50641G1 GROMMET ...ttt 1
25 50209G2 HEX SLOTTED NUT, 7/16" = 20.......ooiiiiiiiiieie e 1
26 74694G01 ROD END (INNERY) ... 1
27
28 10387G2 COTTER PIN, 3/32" X A" e 1

Page L-14




FRONT SUSPENSION AND STEERING

Notes:

Page L-15 666414 Service Parts Manual



FRONT SUSPENSION AND STEERING

Notes:

666414 Service Parts Manual Page L-16




a FUEL LINE ASSEMBLY includes items 2 - 8

G CARBON CANISTER ASSEMBLY includes items 16 - 21

<

Crankcase
Pulse

To
Carburetor

Page M-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 649515 FUEL LINE ASSEMBLY (INCLUDES ITEMS 2 = 8) w...covoveeeeeeeeeeeeeeeeeeeeenn. 1
2 649570 HOSE, .312" 1.D. X .562" O.D. X 9" LG ...ovveeveereeeereeeeeeeeeeeeseeeeeeeseseeenens 1
3 615350 HOSE, 2" LG oo eeeeeeeeeeeeeeeee e ees e es s eee e 1
4 649873 CLAMP, 1/2" O.D. oo eee e eeeee e ee s ees e es e 2
5 611181 SHUT-OFF VALVE ...t 1
6 72084G01 FUEL FILTER ..o ee e 1
7 649874 CLAMP, /16" O.D. .eooeeeeeeeeeeeeeeeeeeeeee e eee e eee e seeee e eee e eeeeeeee 2
8 649577 CONNECTOR, 5/16" 1.D. veooeeeeveeeeeeeeeseeeeeeeeeeeeseeeeeseeees s eseeeesee 1
9 18292G1 CLAMP, 1/2" O.D. oo 3
10
11 10570G11 RIVET (SS), 3/16" X .70" .- eeeeeeeeeeeeeeeeeee e eeeeeeeeeeee e eeseeees e sesee e 2
12 | 602061 FUEL PUMP ... ee e ee e eee e e s ees e 1
13 | 00114G6 HEX WASHER HEAD BOLT, 1/4" - 10 X 3/4" LG ....vvooveereee oo 2
14
15 | 654986 CARBON CANISTER ASSEMBLY (INCLUDES ITEMS 16 - 21)........covennen... 1
16 | 606071 CARBON CANISTER .....oveoeeeeeeeeeseeeeeeeeeseeeeseeeee e eeseeeeeeseseeee s eeee 1
17
18 | 27184G14 FUEL SYSTEM TUBE ... eeee e eeeeeeeeeeseeeeseee e ses e eenens 1
19 | 18292G1 CLAMP, 1/2" O.D. oo eeeeee e ee e e 2
20 | 606966 HOSE, 3/16" 1.D. X 34" LG ..eoveeeveeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e s eeeeeeeeoe 1
21 606963 CLAMP, 3/16" 1D .o 2
22
23 | 604597 FUEL HOSE, 26" LG....oveeeeeeeeeeeeeeeeeeeeeeeseeseeeseeeeseeeees s eeseeeesee e ees e eene 1
24 | 18292G1 CLAMP, 1/2" O.D. oeoeeeeeeeeeeeoeeee e seeee e ee e ee e e e e e ees e eeeeeees e ees e 1
25
26 | 17618G1 NYLON CLAMP, 7" LG (NOT ILLUSTRATED)........ovveeeveeeeeseeeeeeeeeeeeeeeseseenne 2
27 | 32372G6 VINYL TRIM, 8.25" LG ...oveoeeeeeeeeeeeseeeeeeeeeeeeeeeees e ees e ees s eseeeeeseeses e eeseeeeeeas 1
28
29 | 615350 FUEL HOSE, 2" LG oo eeee e eeee s 1
30
31 00438G8 HEX HEAD BOLT, 5/16" = 18 X 5/8" LG ......veoeeeeeereeeeseeeeeseeeeseseseseeeeeseeene 1

Page M-2



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM

PART NO.

1 2 3 4 5 DESCRIPTION QTY.
32 70483G01 SPACER ... 1
33 00559G8 FLAT WASHER, 5/16" ... 4
34 11098G6 LOCK NUT, 5/16" = 18 ...t 3

Page M-3




FUEL SYSTEM

Notes:

666414 Service Parts Manual Page M-4




FUEL TANK ASSEMBLY (WITH SENDER UNIT)
includes items 3 -9

FUEL TANK ASSEMBLY (WITHOUT SENDER UNIT)
includes items 3 - 8, 10

Page M-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 656139 FUEL TANK ASSEMBLY (WITH SENDER UNIT)

(INCLUDES ITEMS 3 - 19) ..o 1
2 656138 FUEL TANK ASSEMBLY (WITHOUT SENDER UNIT)

(INCLUDES ITEMS 3 = 8, 10) ..eiiiieieieiie et 1
3 646306 FUEL TANK e 1
4 646837 G P e e e 1
5 646838 SEAL e 1
6 647810 GROMMET ...t 1
7 647809 ROLLOVER VALVE ... 1
8 670898 FUEL CAP e 1
9 656144 FUEL PICKUP WITH SENDER ASSEMBLY ......cccciiiiiiiiiiienenee e 1
10 656135 FUEL PICKUP WITHOUT SENDER ASSEMBLY .......cocoiiiiiiiiieiiiineenens 1

Page M-6




FUEL SYSTEM

Notes:

Page M-7 666414 Service Parts Manual



FUEL SYSTEM

Notes:

666414 Service Parts Manual Page M-8




°AXLE CASE L COMPLETE includes items 4 - 13, 24
@AXLE CASE R COMPLETE includes items 13, 19 - 23
@ DIFFERENTIAL CASE includes items 34, 47, 49 and 50
@DIFFERENTIAL ASSEMBLY includes items 46, 48 and 52
@DIFFERENTIAL CASE WI/LSD includes items 34, 47, 49 and 50
@DIFFERENTIAL ASSEMBLY WI/LSD includes items 64, 48 and 52

9 REAR AXLE WITH LSD, 11.47:1 includes items 3 - 45, 47 - 62, 64 - 65 é

Page N-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 670468 REAR AXLE, 11.47:1 (INCLUDES ITEMS 3 - 63)......ccoiiiiiiiiieiiecsieesee e 1
2 670470 REAR AXLE WITH LSD, 11.47:1 (INCLUDES ITEMS 3 - 45, 47 - 62, 64 - 65) 1
3 639859 AXLE CASE L COMPLETE (INCLUDES ITEMS 4 - 13, 24) ........cccoe.... 1
4 665887 GOVERNOR GEAR ... .ottt 1
5 639689 GOVERNOR SLEEVE ......cooiiiiicee e 1
6 607904 FLAT WASHER ... 2
7 607905 THRUST BEARING ... 1
8 639698 GOVERNOR GEAR SHAFT ... 1
9 639707 GOVERNOR SHAFT ... 1
10 639736 FLAT WASHER, 6MM ... 2
11 607911 OILSEAL, 6 X 10 X 2.5MM ....ooiiiii e 1
12 607913 RETAINING RING, E5 .....oviiiieie e 1
13 639738 OIL SEAL, 24 X 40 X OIMM ..o 2
14 26818G01 STEEL BALL ..ot s 1
15 26819G01 SPRING . e e 1
16 26831G01 GASKET, M0 ..ttt et 1
17 26820G01 FLANGED HEX HEAD BOLT, M10-1.25 X 12MM LG ........cccoeiiiiiies 1
18 639865 AXLE CASE R COMPLETE (INCLUDES ITEMS 13, 19-23) .....cc.c..... 1
19 639746 SELECT SHAFT L. 1
20 607915 OIL SEAL, 13 X 22 X BMM ...coiiiiiiiiiiieiite et 1
21 607916 SNAP RING, 13MM ... e 1
22 607917 SPACER, 13 X TMM ... 1
23 640093 OIL SEAL, 28 X 47 X OMM ... 1
24 607919 AIR BREATHER ...ttt e s 1
25 639747 OILDRAIN PLUG ...ttt 2
26 639748 GASKET, T4AMM ... e 2
27 26785G01 BALL BEARING (6204) ......ooeiieieeee e e 2
28 665888 GOVERNOR GEAR,34 ... .o 1
29 607920 PIN, B X 121 .o 1
30 639750 INPUT SHAF T L e 1
31 607922 BALL BEARING (B82/28) ......eeeeeiieie ettt 1

Page N-2



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 639868 BALL BEARING (TMB202) .......coctiiiiieiieeiee sttt 2
33 639755 COUNTER SHAFT ... 1
34 640744 BALL BEARING (8006)......cccccuiieiiiieniieerieee e 1
35 639758 GEAR,BA ... 1
36 639869 KNOCK PIPE ...ttt 2
37 639760 BALL BEARING (B304).....cueiiiieieeiteeeiee ettt 2
38 639768 FLANGED HEX HEAD BOLT, M8 - 1.25 X 40MM LG........c.cocoeeiiiireen. 1
39 639769 GEAR, 17 s 1
40 28689G01 COLLAR, 24 X 7.5MM ...t 1
41 639771 GEAR, B2 .. e 1
42 670697 CENTER SHAFT ..ottt 1
43 639774 CLUTCH PIN... e e e 1
44 670696 GEAR, BT .. 1
45 639797 SPACER, 20 X 2MM .....coitiiiiiiiie ittt 2
46 639872 DIFFERENTIAL CASE (INCLUDES ITEMS 34, 47, 49 AND 50) ....... 1
47 639800 DIFFERENTIAL PAIR GEAR .....ccooiiiiiiciiee e 1
48 26808G01 HEX HEAD BOLT, M10-1.25 X26MM LG ......cccoooiiiiiis 6
49 28723G01 DIFFERENTIAL SHAFT ..o 1
50 28697G01 SPRING PIN, 4 X 4A0L ...ooiiiiiiiiiiiieeee e 1
51 639801 BALL BEARING (B007).....cccuieiiiiieiiieiee e 1
52 640739 GEAR, 60 COMPLETE (INCLUDES ITEM 51). ..coooiiiiiiicies 1
53 607938 CASTLE NUT, M22 - 1.5 ..o 2
54 639876 AXLE SHAFT L COMPLETE (INCLUDES ITEM 56) .......cccovviireeeireeeae 1
55 639881 AXLE SHAFT R COMPLETE (INCLUDES ITEM 56).........ccccooviieiierennen. 1
56 639836 BALL BEARING (6205DD) .......oooiiiiiiiiiiieiie e 2
57 607939 AXLE CASE L COMPLETE ... 1
58 607940 AXLE CASE R COMPLETE ...ttt 1
59 26814G01 SNAP RING, 52MM .....coiiiiiiiiiiie et 2
60 639839 FLANGED HEX HEAD BOLT, M8 - 1.25 X 60MM LGi.......c.ccccveveerieenen. 9
61 639840 FLANGED HEX HEAD BOLT, M10 - 1.25 X25MM LG ........ccooiiieriiene 10
62 639844 SHIFT SHAFT COMPLETE .....ooii e 1

Page N-3




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

(INCLUDES ITEMS 64, 48 AND 52)........omiiiiiiee e

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
63 639847 DIFFERENTIAL ASSEMBLY (INCLUDES ITEMS 46, 48 AND 52) ........... 1
64 640098 DIFFERENTIAL CASE WITH LSD

(INCLUDES ITEMS 34, 47, 49 AND 50) .....ccooviiiiiiiienieeee e 1
65 639847 DIFFERENTIAL ASSEMBLY WITH LSD

Page N-4




REAR AXLE

Notes:

Page N-5 666414 Service Parts Manual



REAR AXLE

Notes:

666414 Service Parts Manual Page N-6




Front of the Vehicle

P

Page P-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 605721 HEAVY DUTY LEAF SPRING ..o 2
2
3 605445 LEAF SPRING BUSHING, FRONT ... 2
4 00665G9 HEX HEAD BOLT (SS), 3/8" - 16 X 3 1/2" LG ....oeiiieieeeee e 2
5 00643G1 FLAT WASHER, 3/8" ... .o e s 2
6 12262G1 FLANGED LOCK NUT, 3/8" = 16......uiiiiiiiii i 2
7
8
9
10
11 70289G02 SPLIT STEEL SPACER ... 4
12 624030 FLANGED BUSHING.......coiiiiiiiiiiiiiie et 8
13 652245 SHACKLE PLATE ... 4
14
15 00665G9 HEX HEAD BOLT (SS), 3/8" - 16 X 3.5 LG . ..o 4
16 11098G5 LOCK NUT, B/8" = 16ttt ettt ettt e 4
17
18
19
20 605938 AXLE BRACKET (DRIVER SIDE).....cccciiiiiieitiie et 1
21 605958 AXLE BRACKET (PASSENGER SIDE) ......ccciiiiiiiiiiiiieeee e 1
22
23 32195G3 U-BOLT, 2 3/8" DIAX 5" LG ... 4
24 652246 REAR SUSPENSION PLATE ......ooiiitiieiiiie ettt 2
25 00643G1 FLAT WASHER, 3/8" ... .ot 8
26 11098G5 LOCK NUT, B/8" = 16 e 8
27 00532G6 HEX NUT, 3/8" - 24 ... 4
28 10044G01 VINYL CAP ... e 2
29 642085 SHOCK ABSORBER.........oiiiieiiieie ettt 2
30 10435G1 SHOCK ABSORBER WASHER ..o 8
31 10194G1 RUBBER BUSHING ... e 8

Page P-2



REAR SUSPENSION

Notes:

Page P-3 666414 Service Parts Manual



REAR SUSPENSION

Notes:

666414 Service Parts Manual Page P-4




0 SEAT BACK ASSEMBLY includes items 2 - 4

0 SEAT BOTTOM ASSEMBLY includes items 12 - 20

Page R-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 641897G00** SEAT BACK ASSEMBLY (INCLUDES ITEMS 2-4).....cccoooiiiiiicee 1
641897G0001  OYSTER
641897G0002 STONE BEIGE
641897G0006  BLACK
641897G0004  GRAY
2 644820G** VINYL SEAT BACK COVER......cooii 1
644820G01  OYSTER
644820G02 STONE BEIGE
644820G06  BLACK
644820G04  GRAY
3 605529 SEAT BACK COVER ... 1
4 644268 SEAT BACK HIP BASE ......ooiiiieeee e 1
5 605056 HEX HEAD BOLT (SS), 1/4" - 20 X 1" LG ...ooiiiiiiieeeeeeeeeeee e 2
6 00664G7 LOCK WASHER, 1/4" ... 2
7 617533 PUSH RIVET ... 4
8
9
10
11 629269G15** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 12 - 20) ....cocviiiiieiieeeee. 1
629269G1501 OYSTER
629269G1502 STONE BEIGE
629269G1506  BLACK
629269G1504  GRAY
12 644819G** VINY SEAT BOTTOM COVER ......ooiiiiiiiitiie e 1
644819G01  OYSTER
644819G02 STONE BEIGE
644819G06  BLACK
644819G04  GRAY
13 00720G08 FLAT HEAD PHILLIPS TAPPING SCREW, #12-14 X 1"LG....c..cceeeeeeee 6
14 615417 BUTTON HEAD TORX BOLT, M10 - 1.5 X256MM LG ........cocoeiiii 8
15 617644 HIP RESTRAINT (PASSENGER SIDE) ....ccvviiiiiiiieeeee e 1
16 617645 HIP RESTRAINT (DRIVER SIDE) ......coiiiiiiiiiieii e 1
17 71610G01 SEAT HINGE ...t 2
18 644351 SEAT BOTTOM WOOD ASSEMBLY ... 1
19 602551 SEAT BOTTOM COVER ... 1
20 16816G2 RATCHET RIVET, .25" X .887" (NOT ILLUSTRATED).....c.cciiiiiiiiiicnens 4

Page R-2




Front of Vehicle

@ SEAT BACK ASSEMBLY includes items 16, 17

@ SEAT BOTTOM ASSEMBLY includes items 24 - 34

Page R-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 666894G01 SEAT BACK SUPPORT ...t 1
2 00715G2 HEX BOLT, 5/16" - 18 X 13/16" LG ...ccieiiiieeeiecie e 1
3 00438G8 HEX BOLT, 5/16" - 18 X 3/4" LG ... 2
4 00642G8 LOCK WASHER, 5/16" ..o 2
5 11098G6 LOCK NUT, 5/16" - 18 2
6 01006G01 HEX BOLT, 3/8" - 16 X 1 1/4" LG 2
7
8
9 652243G03 SEAT BACK SUPPORT BRACKET .......oiiiiiiie e 1
10
11 00427G2 HEX BOLT, 3/8" - 16 X 1- 1/4" LG ... 2
12 00560G1 LOCK WASHER, 3/8" ...ttt 1
13 11098G5 LOCK NUT, 3/8" = 16 ..t 1
14
15 71274G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 16, 17) ...cooiiiiiiiiiieeceeeee 1

71274G01  WHITE
71274G02 BLACK
71274G03  TAN
71274G04  GRAY
71274G05 OYSTER
71274G07 BROWN
16 18144G** VINYL SEAT BACK COVER......coictiiiitiieiiie et 1
18144G2  WHITE
18144G3  BLACK
18144G4  TAN
18144G5 GRAY
18144G6  OYSTER
18144G8 BROWN
17 74889G01 PLASTIC SEAT BACK COVER (BLACK) ....cocuiiiiiiiieieeeeeeeese e 1
18
19 605056 HEX HEAD BOLT, 1/4" - 20 X 1" LG oo 2
20 00664G7 LOCK WASHER, 1/4" ... e 2
21
22

Page R-4




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
23 | 629269G01** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 24 - 34)......ccccoiviiiineene 1
629269G0101  OYSTER
629269G0103  TAN
629269G0104  GRAY
629269G0105 WHITE
629269G0106  BLACK
629269G0107 BROWN
24 71602G** VINYL SEAT BOTTOM COVER..... .o 1
71602G01  WHITE
71602G02  GRAY
71602G03 OYSTER
71602G04 TAN
71602G06  BLACK
71602G07 BROWN
25 71012G01 VINYL TRIM (SEAT BOTTOM) ..ooiiiiiiiiiieiesiee et 1
26 71603G02 FOAM PADDING (SEAT BOTTOM) ..ot e 1
27 71610G01 SEAT HINGE ... 2
28 00720G08 FLAT HEAD PHILLIPS TAPPING SCREW, #12-14 X 1" LG.....cccceeeeeee. 6
29 645492 SEAT BOTTOM......iiiiitiie ettt 1
30 617644 HIP RESTRAINT (PASSENGER SIDE).......ccccoiiiiiiiiieieeeeeeeee e 1
31 617645 HIP RESTRAINT (DRIVER SIDE) .....oooiiiiiii e 1
32 615417 BUTTON HEAD TORX BOLT, M10 - 1.5 X25MM LG .......ccoociiiiee. 8
33
34 17074G1 RUBBER PAD ... 2

Page R-5




SEATING

Notes:

666414 Service Parts Manual Page R-6




0 STARTER / GENERATOR includes items 2 - 17

@ HEADBAND KIT includes item 18

)
D

Z
Z)

%2

D
7
i

NN

\.)\

£

Page S-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 660379 STARTER / GENERATOR (INCLUDES ITEMS 2 - 17) ..ciiiiiiicicee 1
2 612029 HEX NUT e 1
3 612030 LOCK WASHER ... .o 1
4 625716 PULLEY, 2.5" O.D ...ttt e 1
5 654715 DRIVE END HEAD ..ot 1
6 612033 BEARING ... 1
7 612034 RETAINING RING ... 1
8 612035 WOODRUFF KEY ...t 1
9 612036 ARMATURE ASSEMBLY ... 1
10 654716 FRAME AND FIELD ASSEMBLY ... 1
11 612038 BRUSH LEAD AND TERMINAL PACKAGE ..........cccooiiiiiiieeeeee 1
12 654717 BRUSH BOX ASSEMBLY .....ooiiiiiieiiie et 1
13 656659 BRUSH SPRING ..o 4
14 612043 WAVY WASHER ... 1
15 612044 BEARING ... 1
16 612045 COMMUTATOR END HEAD ...cooiiiiiiiie ettt 1
17 658172 HEADBAND KIT (INCLUDES ITEM 18) .....ooiiiiiiiiiiceeeee e 1
18 654718 HEAD BAND ... 1

Page S-2




»>

Front of Vehicle

/ )
e
(& l PG

PA N
IR
= “’ /8“\(“
7 WSANAL—F / = ig}“ )Y
> O A

/@1‘ '

Page S-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 631972 STARTER/GENERATOR SUPPORT BRACKET .....ccoiiieieeeeiieee e 1
2 606235 FLANGED HEX HEAD BOLT, M10 - 1.25 X 20MM LG......cccccceeviiiirreeinieenn, 2
3
4
5 606261 FLANGED HEX HEAD BOLT, M8 - 1.25 X 20MM LG......cccvvveeiiiiiieee e 2
6
7 606256 FLANGED HEX HEAD BOLT, M10-1.25 X 25MM LG.....coeeiiiiiiiiiiiieeee 3
8 606255 HEX JAM NUT, M10 - 1.25 Lot e e 1
9 606274 FLANGED HEX NUT, M10 = 1.25. . ot 1
10 630587 STARTER/GENERATOR BELT ..ottt 1
11
12 12064G6 PUSH NUT, 5/16" ... ittt e e e e e e e e e e st aneeeaeaaee s e e e e nsnnnnnnes 1
13 629763 TENSIONER BOLT ...ttt ettt ettt et e e s snnaeeeeas 1
14 603884 CABLE GUIDE BRACKET ...ttt e e e e 1

Page S-4




STARTER GENERATOR

Notes:

Page S-5 666414 Service Parts Manual



STARTER GENERATOR

Notes:

666414 Service Parts Manual Page S-6




0 TRUCK BED ASSEMBLY, 36" includes items 2 - 16

PLASTIC TRUCK BED

\C e

' 1
8 A e —
= |
Front of Vehicle ; )
g

Page T-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 662625 TRUCK BED ASSEMBLY, 36" (PLASTIC) (INCLUDES ITEMS 2 - 16) ........... 1
2 663898 BED, 36" ... 1
3 649872 TAILGATE, 40" ... 1
4 651108 LOWER STIFFENER ....ooiie e 1
5 663506 PAN HEAD PHILLIPS SCREW, 1/4" - 20 X 5/8" LG........ccoeeviieiiiiiicneens 9
6 651107 UPPER STIFFENER ... ..o 1
7 663506 PAN HEAD PHILLIPS SCREW, 1/4" - 20 X 5/8" LG......ccoccoiiiiiieee 3
8 663143 TAILGATE LATCH .t 2
9 663718 PAN HEAD PHILLIPS SCREW, 1/4" - 20 X 3" LG.....coooiiiiiiiiciieeeeeene 4
10 663527 LOCK NUT, 1/4" = 20 ... 4
11 651635 TAILGATE CABLE ASSEMBLY ..o 2
12 663506 PAN HEAD PHILLIPS SCREW, 1/4" - 20 X 5/8" LG.....cccceeceeereeeireeee 2
13 651110 TAILGATE BRACKET ...t e 2
14 73460G01 SHOULDER BOLT, .875" DIAX 3/4" LG ....oooiiiiie e 4
15 651109 PIVOT PIN ..o 2
16 663506 PAN HEAD PHILLIPS SCREW, 1/4" - 20 X 5/8" LG.....c.ccoeceverieeiieee 4

Page T-2




/AN

@ ELECTRIC DUMP ASSEMBLY includes items 25 - 30

y \

Front of Vehicle

CIRCUIT BREAKER

Page T-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 71571G01 CLEVIS PIN, .5" DIAX 5.25" LG . ..o 2
2 00571G5 FLAT WASHER, 1/2" ..t 2
3
4 624030 FLANGED BUSHING, .93" LG....oooiiiiieiiiee e 4
5 21683G1 COTTER PIN, .320" X 2.969" ... 2
6 01118G01 HEX HEAD BOLT WITH PATCH LOCK, 1/4" - 20 X .62" LG ........ccecieirnenns 8
7 00642G7 FLAT WASHER, 174" e 8
8 71547G02 CHANNEL OUTRIGGER ... 1
9 701113G01 ADJUSTABLE RUBBER BUMPER.......ccciiiiiiiii e 2
10 11027G1 LOCK NUT, 5/16" = 18 2
11 14443G10 CLEVIS PIN, .5" X 3" LG . 1
12 14443G12 CLEVIS PIN, .5" X 2.22" LG...ooii ittt 1
13 21683G1 COTTER PIN, .320" X 2.969" ..o 2
14 76423G01 TRUCK BED FRAME ... .. 1
15 71283G02 ELECTRIC LIFT BRACKET ... 1
16 00439G2 HEX HEAD BOLT, 5/16" - 18 X 1 1/4" LG .....oviiiieieeie e 4
17 00642G8 FLAT WASHER, 5/18" ... e e 8
18 11098G6 LOCK NUT, 5/16"- 18 s 4
19 00415G6 HEX HEAD BOLT, 1/4" - 20 X 1 3/4" LG ... 2
20 14390G4 LOCK NUT, /4" = 20 ..ottt 2
21 00462G7 HEX HEAD BOLT, 7/16" - 14 X .875" LG .....ooiiiiiiiiieeeeeeeeeee e 2
22 00734G1 LOCK NUT, 7/16" = 14 ..o 2
23
24 665934G02 ELECTRIC DUMP ASSEMBLY (INCLUDES ITEMS 25 - 30) ....c.coceevverennineens 1
25 27612G02 ELECTRIC ACTUATOR.....iieiii et 1
26 27613G01 SPACER, .75" O.D. X .5" LD oo 2
27 664068 ELECTRIC DUMP HARNESS ... ..o e 1
28 17618G1 NYLON CLAMP, 8" LG ..o 7
29 21320G4 CIRCUIT BREAKER, 15A, 24V ..ot 1
30 01041G01 ALUMINUM RIVET, 5/23" DIA ... 2

Page T-4




N
ANNN

TRUCK BED - MANUAL LIFT ~ \,
- WITH SPRING ASSEMBLY ‘
\‘fol;rz» W

TRUCK BED LATCH ASSEMBLY
includes items 36 - 41

Page T-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 71571G01 CLEVIS PIN, .5" DIAX 5.25" LG . ..o 2
2 00571G5 FLAT WASHER, 1/2" ..t 2
3
4 624030 FLANGED BUSHING, .93" LG....oooiiiiieiiiee e 4
5 21683G1 COTTER PIN, .320" X 2.969" ... 2
6 71537G02 GAS SPRING. ... 1
7 602904 BED TETHER CABLE ASSEMBLY ..o 1
8 14443G12 CLEVIS PIN, .5" DIAX 2.22" LG....oeii et 1
9 21683G1 COTTER PIN, .320" X 2.969" ... 1
10 71569G02 GAS SPRING CHANNEL.......coii e 1
11 01118G01 HEX HEAD BOLT WITH PATCH LOCK, 1/4"-20 X .62" LG .....ccceeviiiircns 6
12 00642G7 FLAT WASHER, 174" ..ot 6
13 14443G10 CLEVIS PIN, 5" DIAX 3" LG ..ottt 1
14 21683G1 COTTER PIN, .320" X 2.969" ... 1
15 70113G01 ADJUSTABLE RUBBER BUMPER ... 2
16 11027G1 LOCK NUT, 5/16" = 18 ettt 2
17 76423G01 TRUCK BED FRAME ... 1
18 71283G02 ELECTRIC LIFT BRACKET ... 1
19 00439G2 HEX HEAD BOLT, 5/16" - 18 X 1 1/4" LG ....oooiii e 4
20 00642G8 FLAT WASHER, 5/16".... .ottt 8
21 11098G6 LOCK NUT, 5/16"- 18ttt s 4
22 00415G6 HEX HEAD BOLT, 1/4" - 20 X 1 3/4" LG ... 2
23 14390G4 LOCK NUT, /4" = 20 ... 2
24 00462G7 HEX HEAD BOLT, 7/16" - 14 X .875" LG ...ccieiiiiieeieie e 2
25 00734G1 LOCK NUT, 7/16" - 14 ..o 2
26 663002 BED LATCH BRACKET ... 2
27 01014G03 CARRIAGE BOLT, 1/4" - 20 X .75" LG 2
28 11098G5 LOCK NUT, 3/8" = 16 ..t e s 6
29 14390G4 LOCK NUT, 1/4" = 20 ..t 2
30 00559G7 FLAT WASHER, 1/4" ... e 2
31 00428G8 HEX HEAD BOLT, 3/8" - 16 X2 1/4" LG ... 2

Page T-6



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 00560G1 FLAT WASHER, 3/8" ... ittt 4
33 00426G8 HEX HEAD BOLT, 3/8" - 16 X 3/4" LG...ccoiiiieeeee e 4
34
35 665990 TRUCK BED LATCH ASSEMBLY (INCLUDES ITEMS 36 - 41).......cccccecueenen. 1
36 666224 LAT CH . e s 1
37 652440G03 LATCH RETAINER BRACKET ..o 1
38 01118G01 HEX HEAD BOLT WITH PATCH LOCK, 1/4"-20 X .62" LG ........cccconeee. 4
39 71704G01 HANDLE GRIP ... e 2
40 657267 RETAINER BRACKET ..o 2
41 71538G01 TORSION SPRING ... 1

Page T-7




TRUCK BED

Notes:

666414 Service Parts Manual Page T-8




MANUAL LIFT

WITHOUT SPRING ASSEMBLY

(@]
L
om
X
O
2
1
T

Front of Vehicle

Page T-9



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 71571G01 CLEVIS PIN, .5" DIAX 5.25" LG . ..o 2
2 00571G5 FLAT WASHER, 1/2" ..t 2
3
4 624030 FLANGED BUSHING, .93" LG....oooiiiiieiiiee e 4
5 21683G1 COTTER PIN, .320" X 2.969" ... 2
6 70113G01 ADJUSTABLE RUBBER BUMPER ..o 2
7 11027G1 LOCK NUT, 5/16" = 18 e 2
8 76423G01 TRUCK BED FRAME ...t 1
9
10 665990 TRUCK BED LATCH ASSEMBLY (INCLUDES ITEMS 11 -16) ....cccceevnnnnee 1
11 666224 AT CH L e 1
12 652440G03 LATCH RETAINER BRACKET ....ooiiiieirtiee e 1
13 01118G01 HEX HEAD BOLT WITH PATCH LOCK, 1/4" - 20 X .62" LG.......cccceeruennne 4
14 71704G01 HANDLE GRIP ... 2
15 657267 RETAINER BRACKET ... 2
16 71538G01 TORSION SPRING.......ooiiiiiiiiiiie et 1
17
18
19 00439G2 HEX HEAD BOLT, 5/16" - 18 X 1 1/4" LG .....ooii e 4
20 00642G8 FLAT WASHER, 5/16".... .ottt 8
21 11098G6 LOCK NUT, 5/16"- 18 ...t 4
22 00415G6 HEX HEAD BOLT, 1/4" - 20 X 1 3/4" LG ... 2
23 14390G4 LOCK NUT, /4" = 20 ... 2
24 00560G1 FLAT WASHER, 3/8" ...ttt 4
25 00426G8 HEX HEAD BOLT, 3/8" - 16 X 3/4" LG .....oeiiiiiiieec e 4
26 663002 BED LATCH BRACKET ..o 2
27 01014G03 CARRIAGE BOLT, 1/4" - 20 X .75" LG....oeeiiieeee e 2
28 11098G5 LOCK NUT, 3/8" = 16 ...ttt 6
29 14390G4 LOCK NUT, 1/4" = 20 .. 2
30 00559G7 FLAT WASHER, 1/4" ... e 2
31 00428G8 HEX HEAD BOLT, 3/8" - 16 X2 1/4" LG ..o 2

Page T-10



Front of Vehicle

o

o
(& Front of Vehicle

Y

Page T-11



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 76423G01 TRUCK BED FRAME ... 1
2 00439G2 HEX HEAD BOLT, 5/16" - 18 X 1 1/4" LG ..ot 4
3 00642G8 FLAT WASHER, 5/16" ... ... 8
4 11098G6 LOCK NUT, 5/16"- 18t 4
5 00415G6 HEX HEAD BOLT, 1/4" - 20 X 1 3/4" LG ..o 2
6 14390G4 LOCK NUT, 1/4" = 20 ... 2
7 00560G1 FLAT WASHER, 3/8" ... e 4
8 00426G8 HEX HEAD BOLT, 3/8" - 16 X 3/4" LG ....oeieiii e 4
9 663002 BED LATCH BRACKET ......oiiiiiiiiiieee e 2
10 01014G03 CARRIAGE BOLT, 1/4" - 20 X .75" LG.....oeiiiiiiiie e 2
11 11098G5 LOCK NUT, 3/8" = 16 6
12 14390G4 LOCK NUT, /4" = 20 ...ttt 2
13 00559G7 FLAT WASHER, 1/4" ... e 2
14 00428G8 HEX HEAD BOLT, 3/8" - 16 X2 1/4" LG ... 2
15 71283G02 ELECTRIC LIFT BRACKET ... 1
16 00462G7 HEX HEAD BOLT, 7/16" - 14 X .875" LG ...cceiiiiieeiiii e 2
17 00734G1 LOCK NUT, 7/16" - 14 ..o 2

Page T-12




TRUCK BED

Notes:

Page T-13 666414 Service Parts Manual



TRUCK BED

Notes:

666414 Service Parts Manual Page T-14




a D-RING KIT FOR PLASTIC BED includes items 4, 5

4%

Front of Vehicle

\C ¢

Front of Vehicle

Plastic Bed

Plastic Bed

Page T-15




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 652838 MESH NET KIT (INCLUDES MOUNTING HARDWARE) ......cccccociiiiiinien. 1
2
3 652349 D-RING KIT (INCLUDES 4, 5) ... 1
4 650566 D-RING (PLASTIC BED) ....oeiiiiiie et 4
5 73296G01 HEX HEAD BOLT, M8 - 1.5 X 16MM LG ......ccooiiiiiiiiiieeeeee e 4

Page T-16




TRUCK BED

0 TOOL HOLDER KIT (PLASTIC BED) includes items 2 - 6

Plastic Bed

Page T-17 666414 Service Parts Manual




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 652510 TOOL HOLDER KIT (INCLUDES ITEMS 2 - 6) ....oooiiiiiiieiieeecceere e 1
2 652657 BED DIVIDER......ooii e 1
3 651732 LONG HANDLER TOOL HOLDER ..o 1
4 630419 HEX HEAD BOLT, 1/4” - 20 X 3" LG....eeiiiiiee e 4
5 14390G4 LOCK NUT, 1/4” = 20 ... 4
6 16705G2 PAN HEAD PHILLIPS SCREW (SS), 1/4” - 20 X 5/8" LG .......ccccevviennen. 1

Page T-18




a EQUIPMENT RACK KIT, includes items 2 - 10
@ TOOL MOUNT KIT, includes items 13 - 14

SN

¢ mD Eﬁ? ,
J

Plastic Bed

l
= L
Il
Front of Vehicle

@ TOOL MOUNT KIT, includes items 17 - 20

Plastic Bed

Page T-19



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 664375 EQUIPMENT RACK KIT (INCLUDES ITEMS 2 - 10) ..coeiiiiiiieiiiceeeeiee 1
2 664139 EQUIPMENT RACK BAR ... 2
3 616693 HEX HEAD BOLT, M8 - 1.25 X45MM LG ..o 2
4 664140 CLAMP e e e 2
5 649803 PAN HEAD TORX SCREW, M6 -2.65 X 25MM LG .........ccoooiiiiiiices 4
6 11027G1 LOCK NUT, 5/16" = 18 ... 10
7 651379 HOOK e 4
8 665181 ROUND HEAD TORX SCREW, 5/16" - 18 X 1.75" LG .....ccceeevceeevieeee 10
9 00520G3 CAP NUT L s 10
10 652697 END CAP, 1" X 1 /2" o 2
11
12 664374 TOOL MOUNT KIT (INCLUDES ITEMS 13 - 14) ..oiiiieeeeee e 1
13 663992 UPPER MOISTURE METER MOUNTING .........ccoiiiiiiiiiee e 2
14 649804 BUTTON HEAD TORX SCREW, M8 - 3.5 X30MM LG .........ccoeiriin 2
15
16 652615 QUICK FIST KIT (INCLUDES ITEMS 17 = 20)...ccccciiieiiiee e 1
17 652590 QUICK FIST CLAMP (ORIGINAL)......cctiiiiiiiiiiie e 2
18 646404 QUICK FIST CLAMP (MINI) ..o 2
19 648271 PAN HEAD TORX SCREW, #8 - 15 X 1" LG.....ooiiiiiieee e 4
20 00559G4 FLAT WASHER, #8 ...ttt 4

Page T-20




TRUCK BED

Notes:

Page T-21 666414 Service Parts Manual



TRUCK BED

Notes:

666414 Service Parts Manual Page T-22




0 CANOPY TOP KIT, BLACK includes items 4. 7 - 20 ° CANOPY STRUT SET includes items 8 - 10

a CANOPY TOP KIT, TAN includes items 5, 7 - 20 @ HARDWARE KIT includes items 11 - 20
o

o CANOPY TOP KIT, BEIGE includes items 6, 7 - 20

Page U-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 651917G01 | CANOPY TOP KIT (BLACK) (INCLUDES ITEMS 4, 7 - 20) c...oovoeeeereeeere 1
2 651917G02 | CANPOPY TOP KIT (TAN) (INCLUDES ITEMS 5, 7 = 20)......covveereerreeeereeees 1
3 651917G03 | CANOPY TOP KIT (BEIGE) (INCLUDES ITEMS 6, 7 - 20) .....ovveeveereeerreees 1
4 625292 CANOPY TOP (BLACK) ... eeee e seeeeeeeeees e eeeee e 1
5 625290 CANOPY TOP (TAN) ..o eeee e 1
6 625291 CANOPY TOP (BEIGE)......eoeeeiveeeeeeeeeeeeeeeeeeseeeeseeeseseeee e 1
7 654452 STRUT SET (INCLUDES ITEMS 8 - 10) «..ooveeeeeeeeeeeeereeeeeeeeeeeeeeseeeneee 1
8 658690 REAR STRUT ..o eeeeeeee e eeeeeee e eeeee e e s eese s seeens 1
9 648270 FRONT STRUT ...t eesee e 1
10 | 652328 HARDWARE KIT (INCLUDES ITEMS 11 = 20) .....ovvvoeeeeeeeeeeeereenne. 1
11 652324 FLAT WASHER, O.D .692" X 1.D .349"........vvveerereeeeserrseerereenn. 8
12 | 652326 HEX HEAD BOLT, 1/4" = 20 X 2.75" LG....vvveeveeeeereeeeseeeeeererenee 4
13 | 652319 LOCK NUT, 1/4 = 20 4
14 | 625301 SPACER, 74" LG oo 4
15 | 652317 LOCK NUT, 5/16" = 18 X .34" LG .....eoeeeeeeeeeeeeeeeeeeeeseee e 4
16 | 634808 FLAT WASHER, 5/16" -....veeeeeeeeeeeeeeeeeeeeeeeeseeeeeeeeeeeseeeees e 4
17 | 634810 FLAT WASHER, 5/16" ... 4
18 | 652311 ROUND HEAD TORX SCREW (BLACK), 5/16" - 18 X 3" LG...... 4
19 | 634807 SPACER, .5" LG ..o eeeeee e 2
20 | 652313 HEX HEAD BOLT, 5/16" - 18 X 1" LG..veoveeeeeeeeeeeeeseeeses s 4

Page U-2




ENCLOSURE

ee e REAR VIEW MIRROR KIT includes items 6 - 8

@ SPLIT WINDSHIELD UTILITY KIT includes items 11 - 17, 25
@ SPLIT WINDSHIELD ASSEMBLY includes items 14 - 17
@ FULL WINDSHIELD UTILITY KIT includes items 21 - 25

@WINDSHIELD HARDWARE KIT includes items 26 - 28

REAR VIEW MIRROR

Front Top

Setscrew

\Cs =

FULL WINDSHIELD Front of Vehicle

Canopy Top

PLIT WINDSHIELD

Front of Vehicle

Page U-3




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 652344G01 TOP ENCLOSURE (WHITE), 54" ...t 1
2 652344G02 TOP ENCLOSURE (BLACK), 54" ...ttt aa e 1
3 652344G03 TOP ENCLOSURE (TAN), 54" e 1
4
5 19528G2 REAR VIEW MIRROR KIT (INCLUDES ITEMS 6 - 8) ....ccccuviivieiiiiiieee e, 1
6 19496G1 REAR VIEW MIRROR ... 1
7 19502G2 SUPPORT BRACKET ...ttt e e e e e e e e 1
8 19527G1 PAN HEAD SCREW (SS), #8 - 32 X 5/8" LG .....ccociiiiieeeieee e 1
9
10 649825 SPLIT WINDSHIELD KIT (INCLUDES ITEMS 11 -17, 25)..ccccciiiiiiiiiiiiiiis 1
11 613136 S A S H .. et e e e e e e e e e e e e e aans 2
12 649836 SE A L ..t aeaa e e e e e e ———rrraaaeeeaeeaaannns 1
13 649849 SPLIT WINDSHIELD ASSEMBLY (INCLUDES ITEMS 14 - 17) ............... 1
14 * WINDSHIELD..... . e e e e 1
15 603201 LOWER LATCH it 2
16 603198 UPPER LATCH ..ottt a e e e e e 2
17 604115 GROMMET ..ottt e e et e e s e e e s anaaee e s 2
18
19
20 649883 FULL WINDSHIELD KIT (INCLUDES ITEMS 21 - 25)..cccciveiieiiiiiciieeeeeee, 1
21 * FLAT WINDSHIELD ...ttt 1
22 649885 S A S H e a e e e e e e 1
23 649836 S E A L . e e e e e e e e e e e e e e e e e e e e aaannn 1
24
25 607014 WINDSHIELD HARDWARE KIT (INCLUDES ITEMS 26 - 28).................. 1
26 604116 GROMMET ..t ee e e e e e e e e e e e 2
27 600527 BUTTON HEAD TORX BOLT, M10-1.5 X60MM LG .......cccceeereennnn. 2
28 600525 FLANGED LOCK NUT, M10 - 1.5 .oiiiiiieeeee e 2
29
30 601379 REAR VIEW MIRROR KIT (NOT ILLUSTRATED).....utiiiiiieieieeeeieeieeeeeee 1

Page U-4




Canopy Top

Page U-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 653594 MESH NET, CANOPY KIT ... 1
2 * SELF TAPPING SCREWS, 3/4" ...t 5
3 * MOUNTING TABS ... 5

Page U-6




WEATHER PROTECTION

Notes:

Page U-7 666414 Service Parts Manual



WEATHER PROTECTION

Notes:

666414 Service Parts Manual Page U-8




° WHEEL AND TIRE ASSEMBLY includes items 2 - 4
6 WHEEL AND TIRE ASSEMBLY includes items 8 - 10

@ WHEEL AND TIRE ASSEMBLY includes items 15 - 17

\ ’ ” 5
N
S

Ny ““:),l‘/’
Q&

A\XQA\\F“",

Tire design may vary by part number

Page V-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 28757G01 WHEEL AND TIRE ASSEMBLY (LINKS) (INCLUDES ITEMS 2-4) ............... 1
2 28764G01 TIRE (CARLISLE), 18 X 8.5 - 8 ..o 1
3 28759G01 WHEEL (WHITE) ... 1
4 11657G2 VALVE STEM....oiiiiie e 1
5 14723G1 LUG NUT, 172" = 20 .. e 4
6
7 652394 WHEEL AND TIRE ASSEMBLY (KENDA) (INCLUDES ITEMS 8 - 10) ........... 1
8 614438 TIRE, 215/60 - 8, BPLY ...t e 1
9 614621 WHEEL, 8 X 7 oo 1
10 643948 VALVE STEM....oi s 1
11 14723G1 LUG NUT, 172" = 20 ... 4
12
13
14 652255 WHEEL AND TIRE ASSEMBLY (KENDA) (INCLUDES ITEMS 15 -17) ......... 1
15 652989 TIRE, 18 X 8.5 -8, 6PLY (KENDA)......ooiiiiiie e 1
16 614621 WHEEL, 8 X 7 oottt 1
17 643948 VALVE STEM.....oiii e 1
18 14723G1 LUG NUT, /2" = 20 .. 4

Page V-2




WHEELS AND TIRES

e WHEEL COVER ASSEMBLY, GOLD includes item 6, 10

e WHEEL COVER ASSEMBLY, SILVER includes item 9 - 10

Page V-3 666414 Service Parts Manual




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 74175G01 DUST CAP .ttt e et e e e et e e e e e nntre e e e e eneaeas 1
2 12091G2 SPINDLE CAP .t e e e e e e e s 1
3
4
5 665149 WHEEL COVER ASSEMBLY, GOLD (INCLUDES ITEM 6, 10)......ccccccvveeenne 1
6 663133G02 WHEEL COVER ... 1
7
8 665144 WHEEL COVER ASSEMBLY, SILVER (INCLUDES ITEM 9 - 10) .........vvueee... 1
9 663133G01 WHEEL COVER ..ottt e e 1
10 * L0 I | U UPUTURRR 4

Page V-4




WHEELS AND TIRES

Notes:

Page V-5 666414 Service Parts Manual



WHEELS AND TIRES

Notes:

666414 Service Parts Manual Page V-6




Instrument Panel

Side Panel
Front of Vehicle \

7 Front of Vehicle

Page W-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 650284 COWL DECAL ... e 1
2 649875G01 COWL LOGO ATTACHMENT ..ot 1
3
4 651654 OPERATING INSTRUCTION LABEL .....cooiiiiieeeee e 1
5 74099G01 BED LATCH WARNING DECAL .......oiiiiiiiii e 1
6 651671 PINCH WARNING LABEL ......coiiiiiiiiieee e 1
7
8 664993 SIDE PANEL DECAL ...ooiiieee e 1
9
10
11 74093G01 ENGINE WARNING LABEL ... 1

Page W-2




READ AND OBEY THE FOLLOWING WARNINGS TO
] A WARNING So D e o S Evens ke om DA v
e T T e T T

‘operate vehie uri o oouupens are properly seaisd wih el beoks ageinst the seet ad feet flat on the floor.
SAFETY INSTRUCTIONS

‘akow anyono 1 sland iy In font o befind he velicks, @ ver must have a vald difvers longa. @ Do
@ Dot leave chikdren natinded or alow e 1o play an @ parkad vehica.

"move wher: the acceleraior pedal s pressed. Uninisnicrl movernert of the vehicle can ceuse Iury o deeth. Donct

A

@ READ s oaner’s manusl and ol waming sbels. Contactsn suthorzad desleror oo the manulacirer’s webels o
replecement menue orabela. @ This vetici s squipped for personal use In most comuNes: however, stz law or

ocal nes may racuia addiionalequipment iy yourcommuny.

Aiways bing vehko b 2 compkao aop
m—ﬂlnlmm @ Operals fom the divers seat
(OFF or Neutral; In a gasdline vehicle, put the aelector In Forward.

padal.

key to ON, select Forwerd or
‘adremove the key belors leaving the vetide. I an alectic vehide, put he direcion seleciorin

‘acosloraor

MAINTENANCE & TOWNG

© This vahicle recuires regulry schaduiad mainknance (sea th

ONLY quelfied
shouid sarvica s vehide. ® Veice e not
o be towed; consu owner's manual for
‘ranepertinetuctons.

‘persorna

ertc servios achede n owier's manuel).

d

Plastic Be

Page W-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 74821G06 LOAD BED LABEL (PLASTIC) (400 LBS) ....oooiiiiiieiieeieeeee e, 1
2 71055G01 RIVET (ALUMINUM), 3/16" X .985" LG ....ccceiiiiiiiiciii e 4
3

4 618086 STEERING WHEEL DECAL ..o e 1
5 664789 WARNING LABEL (STEERING WHEEL) .....ooooiiiiiiieee e 1
6

7 651671 PINCH WARNING LABEL ... 1

Page W-4




DECALS AND LABELS

Notes:

Page W-5 666414 Service Parts Manual



DECALS AND LABELS

Notes:

666414 Service Parts Manual Page W-6




s.
O
O

O
Q

0O
ooO
0

R

/ O
oOoOOO

o
ooOOOO.
oOOOOO

e
T

5O
e

DY
HR
09
09
by
O

Page X-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 652854 CAB, ROPS KIT ... e 1
2 652855 CAB, UTILITY KIT ..o e 1
3 652856 CAB, BALL CAGE KIT ... e 1
4 666496 BALL CAGE NON ROPS KIT (NOT ILLUSTRATED) ....cocvieeiieieeeee e 1

Page X-2




CAB

Notes:

Page X-3 666414 Service Parts Manual




CAB

Notes:

666414 Service Parts Manual Page X-4




CUSHMAN'

LET’S WORK:

Textron Specialized Vehicles, Inc.

1451 Marvin Griffin Road
Augusta, Georgia 30906 - 3852 USA

CONTACT US:

North America:
Technical Assistance & Warranty Phone: 1-800-774-3946, FAX: 1-800-448-8124
Service Parts Phone: 1-888-438-3946, FAX: 1-800-752-6175

International: Phone: 001-706-798-4311, FAX: 001-706-771-4609

Owner’s Guides, as well as Repair and Service Manuals
are available from a local Distributor, or an authorized Branch,

Parts & Accessories Department or at www.cushman.com.

Copyrighted Material

This manual may not be reproduced in whole
or in part without the express permission of
TSV Technical Communications Department



	FRONT COVER.pdf
	HAULER 800
	Service Parts Manual
	666414–


	SEATING4.pdf
	1 641897G00** SEAT BACK ASSEMBLY (INCLUDES ITEMS 2 - 4) 1 641897G0001 OYSTER 641897G0002 STONE BEIGE 641897G0006 BLACK 641897G0004 GRAY
	2 644820G** VINYL SEAT BACK COVER 1 644820G01 OYSTER 644820G02 STONE BEIGE 644820G06 BLACK 644820G04 GRAY
	3 605529 SEAT BACK COVER 1
	4 644268 SEAT BACK HIP BASE 1
	5 605056 HEX HEAD BOLT (SS), 1/4" - 20 X 1" LG 2
	6 00664G7 LOCK WASHER, 1/4" 2
	7 617533 PUSH RIVET 4
	8
	9
	10
	11 629269G15** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 12 - 20) 1 629269G1501 OYSTER 629269G1502 STONE BEIGE 629269G1506 BLACK 629269G1504 GRAY
	12 644819G** VINY SEAT BOTTOM COVER 1 644819G01 OYSTER 644819G02 STONE BEIGE 644819G06 BLACK 644819G04 GRAY
	13 00720G08 FLAT HEAD PHILLIPS TAPPING SCREW, #12 - 14 X 1" LG 6
	14 615417 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG 8
	15 617644 HIP RESTRAINT (PASSENGER SIDE) 1
	16 617645 HIP RESTRAINT (DRIVER SIDE) 1
	17 71610G01 SEAT HINGE 2
	18 644351 SEAT BOTTOM WOOD ASSEMBLY 1
	19 602551 SEAT BOTTOM COVER 1
	20 16816G2 RATCHET RIVET, .25" X .887" (NOT ILLUSTRATED) 4
	1 666894G01 SEAT BACK SUPPORT 1
	2 00715G2 HEX BOLT, 5/16" - 18 X 13/16" LG 1
	3 00438G8 HEX BOLT, 5/16" - 18 X 3/4" LG 2
	4 00642G8 LOCK WASHER, 5/16" 2
	5 11098G6 LOCK NUT, 5/16" - 18 2
	6 01006G01 HEX BOLT, 3/8'' - 16 X 1 1/4'' LG 2
	7
	8
	9 652243G03 SEAT BACK SUPPORT BRACKET 1
	10
	11 00427G2 HEX BOLT, 3/8" - 16 X 1- 1/4" LG 2
	12 00560G1 LOCK WASHER, 3/8" 1
	13 11098G5 LOCK NUT, 3/8" - 16 1
	14
	15 71274G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 16, 17) 1 71274G01 WHITE 71274G02 BLACK 71274G03 TAN 71274G04 GRAY 71274G05 OYSTER 71274G07 BROWN
	16 18144G** VINYL SEAT BACK COVER 1 18144G2 WHITE 18144G3 BLACK 18144G4 TAN 18144G5 GRAY 18144G6 OYSTER 18144G8 BROWN
	17 74889G01 PLASTIC SEAT BACK COVER (BLACK) 1
	18
	19 605056 HEX HEAD BOLT, 1/4" - 20 X 1" LG 2
	20 00664G7 LOCK WASHER, 1/4" 2
	21
	22
	23 629269G01** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 24 - 34) 1 629269G0101 OYSTER 629269G0103 TAN 629269G0104 GRAY 629269G0105 WHITE 629269G0106 BLACK 629269G0107 BROWN
	24 71602G** VINYL SEAT BOTTOM COVER 1 71602G01 WHITE 71602G02 GRAY 71602G03 OYSTER 71602G04 TAN 71602G06 BLACK 71602G07 BROWN
	25 71012G01 VINYL TRIM (SEAT BOTTOM) 1
	26 71603G02 FOAM PADDING (SEAT BOTTOM) 1
	27 71610G01 SEAT HINGE 2
	28 00720G08 FLAT HEAD PHILLIPS TAPPING SCREW, #12 - 14 X 1" LG. 6
	29 645492 SEAT BOTTOM 1
	30 617644 HIP RESTRAINT (PASSENGER SIDE) 1
	31 617645 HIP RESTRAINT (DRIVER SIDE) 1
	32 615417 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG 8
	33
	34 17074G1 RUBBER PAD 2

	666414_BRAKES_2.pdf
	1 651213G01 BRAKE PEDAL ASSEMBLY (WITHOUT LIGHT) (2 WHEEL DRUM BRAKES) (INCLUDES ITEMS 3 - 11) 1
	2 651213G03 BRAKE PEDAL ASSEMBLY (WITHOUT LIIGHT) (4 WHEEL DRUM BRAKES) (INCLUDES ITEMS 3 - 7, 13 - 16) 1
	3 70681G01 TORSION SPRING 2
	4 70682G01 PIVOT PIN, .314" DIA X 5.25" LG 1
	5 658825 PUSH NUT, 5/16” - 24 2
	6 70257G01 BRAKE PAD 1
	7 16409G1 OVAL RIVET, .375" X .468" LG 6
	8 70256G01 PARK BRAKE PAD 1
	9 16409G1 OVAL RIVET, .375" X .468" LG 3
	10 652253G03 PARK BRAKE PEDAL WELDMENT 1
	11 651207G0003 BRAKE PEDAL WELDMENT (WITHOUT LIGHTS) 1
	12
	13 660528G03 PARK BRAKE PEDAL WELDMENT 1
	14 665987 PARK BRAKE PAD, MULTI-LATCH 1
	15 16409G1 OVAL RIVET, .375" X .468" LG 3
	16 665556 MULTI-LATCH PLATE 1

	666414_FRONT COVER.pdf
	HAULER 800
	Service Parts Manual
	ISSUED FEBRUARY 2018
	666414–C
	REVISED OCTOBER 2018


	666414_ELECTRICAL.pdf
	1 651698G01 FRONT GRILLE ASSEMBLY WITH LIGHTS (INCLUDES ITEMS 3 - 5) 1
	2 651698G03 FRONT GRILLE ASSEMBLY WITH LED LIGHTS (INCLUDES ITEMS 3 - 4, 7) 1
	3 648564 FRONT GRILLE 1
	4 651437 LENS COVER 2
	5 651411G01 HEADLIGHT (INCLUDES ITEM 6) 2
	6 619100 HEADLIGHT BULB 1
	7 651411G03 LED HEADLIGHT 2
	8 71597G01 SELF THREADING NUT, 5 X 10 X 15MM 9
	9 71781G02 VINYL TAPE (FOR VEHICLES WITHOUT TURN SIGNAL LIGHTS) 2
	10 619102 TURN SIGNAL BULB 2
	11 670038 JUMPER HARNESS, LED HEADLIGHT 2
	12
	13 73290G03 REVERSE BUZZER 1
	14 01041G01 ALUMINUM RIVET, 5/32'' 2
	15
	16 32860G01 HORN 1
	17 32739G3 TAILLIGHT 1
	18
	19 651897G02 HEADLIGHT SWITCH, 2 - POSITION 1
	20 651897G03 HEADLIGHT SWITCH, 3 - POSITION 1
	1 605563 ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 2 - 17) 1
	2 73057G02 BRACKET 1
	3 27739G01 VOLTAGE REGULATOR 1
	4 612813 SOLENOID 1
	5 * LOCK WASHER, #10 2
	6 * HEX NUT, #10 - 32 2
	7 * LOCK WASHER, 5/16" 2
	8 * HEX NUT, 5/16" - 24 2
	9 303459 HEX HEAD BOLT, 1/4" - 20 X 1 1/2" LG 1
	10 00661G8 HEX HEAD BOLT (SS), 1/4" - 20 X 1" LG 1
	11 11027G2 LOCK NUT, 1/4" - 20 1
	12 600418G01 FUSE HOLDER ASSEMBLY 1
	13 73446G01 FASTON TAB, 90° 3
	14 645190 WIRE ASSEMBLY, 6 AWG 1
	15 25978G56 18 GA WIRE (BLACK 5 3/4") 1
	16 603282 RELAY 1
	17 11027G2 LOCK NUT, 1/4" - 20 1
	18
	19
	20 664689 HOUR METER HARNESS 1
	21
	22 00567G7 LOCK WASHER (EXTERNAL TOOTH TYPE), 1/4" 1
	23 00532G1 HEX NUT, 1/4" - 20 1
	24 645190 WIRE ASSEMBLY, 6 AWG 1
	25 20216G1 16 GA WIRE (RED) 1
	1 638433 BATTERY (HD), 12V 1
	2 637484 BATTERY, 12V 1
	3 614221 FLAT WASHER, 3/8” 2
	4 651336 BATTERY BOLT, 3/8" - 16 X .5" LG 2
	5
	6 72101G02 BATTERY HOLD DOWN 1
	7 00571G2 FLAT WASHER (SS), 5/16" 1
	8 00565G8 LOCK WASHER, 5/16" 1
	9 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4" LG 3
	10
	11 73049G01 DIRECTION SELECTOR COVER 1
	12 00114G6 HEX WASHER HEAD TAPPING SCREW, 1/4" - 14 X 3/4" LG 1
	13 16469G1 FENDER WASHER, 1/4" 1
	14 652441G03 BATTERY TRAY 1
	15 25976G19 14 GA WIRE (BLACK), 6" 1
	16 00715G2 FLANGED HEX HEAD BOLT, 5/16" - 18 X .8" LG 2
	17 11027G1 LOCK NUT, 5/16" - 18 2
	18 00438G8 HEX HEAD BOLT, 5/16" - 18 X 1" LG 2
	19 00559G8 FLAT WASHER, 5/16" 2
	20 11098G6 LOCK NUT, 5/16" - 18 2
	21
	22 605560 CONTROL HARNESS 1
	23 31539G1 NYLON CLAMP, 15.5" LG 2
	24
	25 649890 FUSE BLOCK MOUNTING PLATE 1
	26 613373 TAPPING SCREW, M4.8 - 1.6 X 22MM LG 3
	27 35211G01 FUSE BLOCK 1
	28 35212G01 FUSE, 15A 3
	29 635806 PAN HEAD PHILLIPS TAPPING SCREW, #10 - 16 X 1" LG 2
	30 16816G2 RATCHET RIVET, .25" X .887" 1
	1 607053 6 GA WIRE (BLACK), 6" 1
	2 25682G01 TERMINAL COVER 3
	3
	4 645191 GROUND CABLE 1
	5 26676G01 FLANGED BOLT, M6 - 1 X 23MM LG 1
	6 607103 6 GA WIRE, 42'' 1
	7
	8 618916 STROBE LIGHT KIT (INCLUDES ITEMS 9 - 19) 1
	9 638496 STROBE LIGHT ASSEMBLY (INCLUDES ITEMS 10 - 11) 1
	10 639425 STROBE LIGHT 1
	11 17064G1 PUSH ON TERMINALS 2
	12 00979G01 SOCKET HEAD SCREW, #10 - 24 X 7/8" LG 3
	13 00559G5 FLAT WASHER, #10 3
	14 14390G10 LOCK NUT, #10 - 24 3
	15 656405 STROBE LIGHT HARNESS 1
	16 17618G1 NYLON CLAMP (NOT ILLUSTRATED) 16
	17 614901 SPLICE (NOT ILLUSTRATED) 1
	18 35212G05 FUSE (NOT ILLUSTRATED) 1
	19 636455G07 FUSE (NOT ILLUSTRATED) 1
	20
	21
	22
	23
	24 617074 HOUR METER 1
	25 635649 BRACKET 1
	26 17618G1 NYLON CLAMP, 8'' LG 2
	27
	28 607053 WIRE ASSEMBLY, 6GA (NOT ILLUSTRATED) 1
	29 25682G01 RUBBER BOOT (NOT ILLUSTRATED) 2
	30 664698 BATTERY GROUND CABLE (NOT ILLUSTRATED) 1
	1 666192 MAIN HARNESS 1
	2
	3 20965G3 STEERING COLUMN COVER 1
	4 615236 TURN SIGNAL SWITCH ASSEMBLY (INCLUDES ITEM 5) 1
	5 * ELECTRONIC FLASHER 1
	6 19344G1 VINYL TAPE (NOT ILLUSTRATED) 1
	7 608771 RUBBER STRIP, 20MM X 135MM 1
	8 31539G1 NYLON CLAMP, 15.5'' (NOT ILLUSTRATED) 2
	9 664706 HORN JUMPER 1

	666414_DECALS AND LABELS.pdf
	1 650284 COWL DECAL 1
	2 649875G01 COWL LOGO ATTACHMENT 1
	3
	4 651654 OPERATING INSTRUCTION LABEL 1
	5 74099G01 BED LATCH WARNING DECAL 1
	6 651671 PINCH WARNING LABEL 1
	7
	8 664993 SIDE PANEL DECAL 1
	9
	10
	11 74093G01 ENGINE WARNING LABEL 1
	1 74821G06 LOAD BED LABEL (PLASTIC) (400 LBS) 1
	2 71055G01 RIVET (ALUMINUM), 3/16" X .985" LG 4
	3
	4 618086 STEERING WHEEL DECAL 1
	5 664789 WARNING LABEL (STEERING WHEEL) 1
	6
	7 651671 PINCH WARNING LABEL 1

	666414.pdf
	HAULER 800
	Service Parts Manual
	ISSUED FEBRUARY 2018
	666414–F
	REVISED MAY 2019


	666414-BRAKES.pdf
	1 654667 COMPENSATOR ASSEMBLY (2 WHEEL DRUM BRAKES) (INCLUDES ITEM 2 - 14) 1
	2 28082G01 BRAKE DRUM EQUALIZER 1
	3 * BRAKE DRUM YOKE 1
	4 612557 COMPENSATOR LINK ROD, 10.5" LG 1
	5 15121G1 FLAT WASHER, 3/8" 2
	6 17979G1 BUSHING, .464" I.D. X 1" O.D. X 2" LG 1
	7 23061G2 TUBE, .315" I.D. X .44" O.D. X 3.66" LG 1
	8 23463G1 COMPRESSION SPRING, 1.28" DIA X 4.06" LG 1
	9 00532G4 HEX NUT, 5/16" - 24 2
	10 629486 SPHERICAL HEX NUT, 5/16"- 24 1
	11 11098G9 HEX LOCK NUT, 5/16" - 24 1
	12 28083G01 COMPENSATOR BUMPER, .56" DIA 2
	13 624690 BRAKE CABLE, 37.06" LG 1
	14 624703 BRAKE CABLE, 52.81" LG 1
	15 00643G1 FLAT WASHER, 3/8” 1
	16 11098G5 LOCK NUT, 3/8” - 16 1
	17 10386G3 CLEVIS PIN, .313" X .84" LG 1
	18 10387G3 COTTER PIN, .094" X .75" 1
	19 651070 BRAKE DRUM YOKE 1
	20 70582G01 SHOULDER BOLT, .495 DIA X 3/8" - 16 THREAD X 3.406" LG 1
	21 70581G01 BUSHING (ACETAL), .51" I.D. X .795" O.D. X .75" LG 2
	22 70676G01 TORSION SPRING 1.34" DIA 1
	23 01111G01 RETAINING RING, .8" O.D. X .39" I.D. X .42" LG 4
	24
	25 10386G3 CLEVIS PIN, .313" X .84" LG 2
	26 10387G3 COTTER PIN, .094" X .75" 2
	27
	28 12416G2 WEDGE CLAMP (NYLON), 11.8" LG (NOT ILLUSTRATED) 4
	1 651204G08 COMPENSATOR ASSEMBLY (4 WHEEL DRUM BRAKES) (INCLUDES ITEM 2 - 12) 1
	2 28082G01 BRAKE DRUM EQUALIZER 1
	3 651816 BRAKE DRUM YOKE 1
	4 661536 COMPENSATOR LINK ROD, 6.91" LG 2
	5 00532G4 HEX NUT, 5/16" - 24 4
	6 629486 SPHERICAL HEX NUT, 5/16"- 24 2
	7 11098G9 HEX LOCK NUT, 5/16" - 24 2
	8 28083G01 COMPENSATOR BUMPER, .56" DIA 2
	9 624690 FRONT BRAKE CABLE, 37.06" LG (DRIVER SIDE) 1
	10 624703 FRONT BRAKE CABLE, 52.81" LG (DRIVER SIDE) 1
	11 652751 REAR BRAKE CABLE, 98'' LG (PASSENGER SIDE) 1
	12 652752 REAR BRAKE CABLE, 103'' LG (PASSENGER SIDE) 1
	13
	14
	15 00643G1 FLAT WASHER, 3/8” 1
	16 11098G5 LOCK NUT, 3/8” - 16 1
	17 10386G3 CLEVIS PIN, .313" X .84" LG 2
	18 10387G3 COTTER PIN, .094" X .75" 2
	19
	20 70582G01 SHOULDER BOLT, .495 DIA X 3/8" - 16 THREAD X 3.406" LG 1
	21 70581G01 BUSHING (ACETAL), .51" I.D. X .795" O.D. X .75" LG 2
	22 70676G01 TORSION SPRING 1.34" DIA 1
	23 01111G01 RETAINING RING, .8" O.D. X .39" I.D. X .42" LG 8
	24
	25 10386G3 CLEVIS PIN, .313" X .84" LG 2
	26 10387G3 COTTER PIN, .094" X .75" 2
	27
	28 12416G2 WEDGE CLAMP (NYLON), 11.8" LG (NOT ILLUSTRATED) 5
	29 660369 DOUBLE TUBE CLAMP, 1'' (NOT ILLUSTRATED) 1
	30 70200G01 TRUSS HEAD TORX SCREW, 3/8'' - 16 X 3/4'' LG (NOT ILLUSTRATED) 1
	1 70080G02 HILL BRAKE CATCH BRACKET 1
	2 00414G6 HEX HEAD BOLT, 1/4" - 20 X .75" LG 2
	3 14390G4 LOCK NUT, 1/4" - 20 2
	4 70587G01 PARK BRAKE CAM 1
	5 10097G6 FLANGED BEARING .502 O.D. X .378 I.D. X .380 LG 2
	6 14134G4 SPACER, .76" O.D. X .405" I.D. X 1.25" LG 1
	7 71215G01 SQUARE HEAD SET SCREW WITH PATCH LOCK, 1/4" - 20 X .5" LG 2
	8
	9
	10 70113G01 ADJUSTABLE RUBBER BUMPER 1
	11 11027G1 FLANGED LOCK NUT, 5/16" - 18 1
	12 70098G01 KICK-OFF CAM PIVOT 1
	13 70601G01 KICK-OFF LINKAGE ROD 1
	14 00559G8 FLAT WASHER, 1/4" - 20 2
	15 20835G1 WASHER, .62" O.D. X .39" I.D. X .135" LG 2
	16 17838G1 FLANGED NYLINER BUSHING, .374" O.D. X .313" I.D. X .312" LG 2
	17 10387G3 COTTER PIN, .094" X .75" 2
	1 612211 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 3 - 9) 1
	2 612189 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 3 - 8, 10) 1
	3 612411 BRAKE SHOE, LEADING 1
	4 612412 BRAKE SHOE, TRAILING 1
	5 612413 DUST COVER 1
	6 612415 BRAKE SPRING, TOP 1
	7 612414 BRAKE SPRING, BOTTOM 1
	8 612416 SHOE CLAMP 2
	9 612418 GEAR ADJUSTER (DRIVER SIDE) 1
	10 612417 GEAR ADJUSTER (PASSENGER SIDE) 1
	11
	12
	13 17083G2 HEX HEAD BOLT, 5/16" - 24 X 1" LG 8
	14 15126G1 LOCK NUT, 5/16" - 24 8
	15
	16 21807G2 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 17, 18) 2
	17 20947G1 BRAKE DRUM 1
	18 19862G2 LUG BOLT, 1/2" - 20 X 1 3/16" LG 4
	19
	20
	21 21809G1 FLAT WASHER, INNER WHEEL RIM, 1.31" O.D. X .85" I.D. 2
	22 606945 FLAT WASHER - BRAKE DRUM, 1.75" O.D. X .89" I.D. 2
	23
	24 10387G1 COTTER PIN, .125" X 1.50" LG 2
	25 652248 BRAKE CABLE BRACKET (PASSENGER SIDE) 1
	26 652249 BRAKE CABLE BRACKET (DRIVER SIDE) 1
	1 651213G04 BRAKE PEDAL ASSEMBLY (WITH LIGHT) (4 WHEEL DRUM BRAKES) (INCLUDES ITEMS 2 - 29 1
	2 660528G03 PARK BRAKE PEDAL WELDMENT 1
	3 651207G0103 BRAKE PEDAL (WITH LIGHTS) 1
	4 70682G01 PIVOT PIN, .314" DIA X 5.25" LG 1
	5 658825 PUSH NUT, 5/16” 2
	6 70257G01 BRAKE PAD 1
	7 16409G1 OVAL RIVET, .375" X .468" LG 6
	8 70681G01 TORSION SPRING 2
	9 665987 PARK BRAKE PAD, MULTI-LATCH 1
	10 16409G1 OVAL RIVET, .375" X .468" LG 3
	11 665556 MULTI-LATCH PLATE 1
	12
	13 652820 BRAKE PEDAL PLATE 1
	14 00737G8 FLAT HEAD PHILLIPS SCREW, #10 - 24 X .875" LG 4
	15 00739G1 WELL NUT (RUBBER), #10 - 24 2
	16 27137G01 CONICAL SPRING 2
	17 652355 BRAKE PEDAL SPACER 2
	18 00642G8 FLAT WASHER, 5/16” 2
	19 00559G5 FLAT WASHER, #10 2
	20 14390G10 LOCK NUT, #10 - 24 2
	21 10606G8 MICRO SWITCH 1
	22 14628G1 FASTON TAB 2
	23 13514G1 PAN HEAD PHILLIPS SCREW WITH INTERNAL TOOTH LOCK WASHER, #6 - 32 X .22" LG 2
	24 00645G2 PAN HEAD PHILLIPS SCREW, #6 - 32 X 1.25" LG 2
	25 00559G3 FLAT WASHER, #6 4
	26 00565G3 LOCK WASHER, #6 2
	27 00525G5 LOCK NUT, #6 - 32 2
	28 24605G1 WIRE HARNESS (BRAKE LIGHT) 1
	29 17618G1 WIRE TIE 2
	1 25146G1 SEAL 1
	2 10389G3 GREASE FITTING 1
	3 11750G2 ROLLER BEARING 2
	4 12093G1 SLOTTED HEX NUT, 1'' - 14 1
	5 15126G1 LOCK NUT, 5/16" - 24 4
	6 17083G2 HEX HEAD BOLT, 5/16" - 24 X 1" LG 4
	7
	8 652164 DRUM AND HUB ASSEMBLY (INCLUDES ITEMS 9 - 11) 1
	9 19862G2 WHEEL HUB BOLT, 1/2 - 20 X 1.718'' LG 4
	10 51141G1 RACE BEARING 2
	11 647535 HUB 1
	12
	13
	14 00798G8 COTTER PIN, 5/32'' X 1-3/4'' LG 1
	15 648617G01 BRAKE CABLE BRACKET (DRIVER SIDE) 1
	16 648617G02 BRAKE CABLE BRACKET (PASSENGER SIDE) 1
	17
	18
	19
	20 20938G1 BRAKE ASSEMBLY, LH (INCLUDES ITEMS 22, 24 - 40) 1
	21 20938G2 BRAKE ASSEMBLY, RH (INCLUDES ITEMS 23 - 40) 1
	22 22519G1 BACKING PLATE, LH 1
	23 22518G1 BACKING PLATE, RH 1
	24 22516G1 ADJUSTER ASSEMBLY (INCLUDES ITEM 25) 1
	25 22520G1 ADJUSTER BODY (INCLUDES ITEMS 26 - 27) 1
	26 17287G1 ADJUSTER BOLT 1
	27 17289G1 PISTON ANCHOR 2
	28 00664G7 LOCK WASHER, 1/4" (SS) 2
	29 13632G1 HEX NUT, 6MM 2
	30 17294G1 ADJUSTING BOLT CAP 1
	31 22512G1 ACTUATING LEVER 1
	32 22513G1 LEVER PIN 1
	33 22514G1 'U' CLIP 1
	34 22515G1 SLIDING BLOCK 1
	35 22511G1 DUST COVER 1
	36 17292G1 TENSION PIN 2
	37 17291G1 SPRING CLAMP 2
	38 23398G1 BRAKE SHOE SET (INCLUDES ITEM 39) 1
	39 23355G1 BRAKE SHOE 2
	40 17290G1 BRAKE SPRING 2
	1 70690G02 BRAKE PEDAL ASSEMBLY (WITH LIGHTS) (INCLUDES ITEMS 3 - 29) 1
	2
	3 652253G03 PARK BRAKE PEDAL 1
	4 652791G03 BRAKE PEDAL (WITH LIGHTS) 1
	5 70681G01 TORSION SPRING 2
	6 70682G01 PIVOT PIN 1
	7 658825 PUSH NUT, 5/16” - 24 2
	8
	9 70257G01 SERVICE BRAKE PAD 1
	10 16409G1 OVAL RIVET, .375" X .468" LG 6
	11 70256G01 PARK BRAKE PEDAL PAD 1
	12 16409G1 OVAL RIVET, .375" X .468" LG 3
	13 652820 SERVICE BRAKE PEDAL PLATE 1
	14 00737G8 FLAT HEAD PHILLIPS SCREW, #10 - 24 X .875" LG, GRADE 5 4
	15 00739G1 RUBBER WELL NUT, #10 - 24 2
	16 652355 BRAKE PEDAL SPACER 2
	17 27137G01 CONICAL SPRING 2
	18 14390G10 LOCK NUT, #10 - 24 2
	19 10606G8 MICRO SWITCH 1
	20 00645G2 PAN HEAD PHILLIPS SCREW, #6 - 32 X 1 1/4" LG 1
	21 00559G5 FLAT WASHER, #10 2
	22 00559G3 FLAT WASHER, #6 2
	23 00565G3 LOCK WASHER, #6 1
	24 00525G5 LOCK NUT, #6 - 32 1
	25 13514G1 LIMIT SWITCH SCREW, #6 - 32 X .22" LG 1
	26 00642G8 FLAT WASHER, 5/16” 2
	27 14628G1 FASTON TAB 1
	28 24605G1 WIRE HARNESS (BRAKE LIGHT) 1
	29 17618G1 WIRE TIE 2

	666414_PART 2.pdf
	1 70612G02 BRAKE PEDAL ASSEMBLY (WITHOUT LIGHT) S) (INCLUDES ITEMS 3 - 11) 1
	2 651213G03 BRAKE PEDAL ASSEMBLY (WITHOUT LIIGHT) (4 WHEEL DRUM BRAKES) (INCLUDES ITEMS 3 - 7, 12 - 16) 1
	3 70681G01 TORSION SPRING 2
	4 70682G01 PIVOT PIN, .314" DIA X 5.25" LG 1
	5 658825 PUSH NUT, 5/16” - 24 2
	6 70257G01 BRAKE PAD 1
	7 16409G1 OVAL RIVET, .375" X .468" LG 6
	8 70256G01 PARK BRAKE PAD 1
	9 16409G1 OVAL RIVET, .375" X .468" LG 3
	10 652253G03 PARK BRAKE PEDAL WELDMENT 1
	11 652251G03 BRAKE PEDAL (WITHOUT LIGHTS) 1
	12 651207G0003 BRAKE PEDAL WELDMENT (WITHOUT LIGHTS) 1
	13 660528G03 PARK BRAKE PEDAL WELDMENT 1
	14 665987 PARK BRAKE PAD, MULTI-LATCH 1
	15 16409G1 OVAL RIVET, .375" X .468" LG 3
	16 665556 MULTI-LATCH PLATE 1

	666414_PART 2.pdf
	1 70612G02 BRAKE PEDAL ASSEMBLY (WITHOUT LIGHT) (INCLUDES ITEMS 3 - 11) 1
	2 651213G03 BRAKE PEDAL ASSEMBLY (WITHOUT LIIGHT) (4 WHEEL DRUM BRAKES) (INCLUDES ITEMS 3 - 7, 12 - 16) 1
	3 70681G01 TORSION SPRING 2
	4 70682G01 PIVOT PIN, .314" DIA X 5.25" LG 1
	5 658825 PUSH NUT, 5/16” - 24 2
	6 70257G01 BRAKE PAD 1
	7 16409G1 OVAL RIVET, .375" X .468" LG 6
	8 70256G01 PARK BRAKE PAD 1
	9 16409G1 OVAL RIVET, .375" X .468" LG 3
	10 652253G03 PARK BRAKE PEDAL WELDMENT 1
	11 652251G03 BRAKE PEDAL (WITHOUT LIGHTS) 1
	12 651207G0003 BRAKE PEDAL WELDMENT (WITHOUT LIGHTS) 1
	13 660528G03 PARK BRAKE PEDAL WELDMENT 1
	14 665987 PARK BRAKE PAD, MULTI-LATCH 1
	15 16409G1 OVAL RIVET, .375" X .468" LG 3
	16 665556 MULTI-LATCH PLATE 1




